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1. TEST RESULTS SUMMARY

Table 1 Test Results Summary

RULES DESCRIPTION OF TEST RESULT

§2.1046 , §24. 232 Transmitter output Power Compliance
§2.1091 ,81.1037 RF Exposure Compliance
§2.1047 Modulation Characteristic Compliance
§ 2.1053, §24.238 Spurious Radiated Emissions | Compliance
§ 2.1051, §24. 238 iﬁfg'non“;fer:‘rfiﬂggs AT Compliance
§ 2.1049,824.238(b) Occupied Bandwidth Compliance
§2.1051,824. 238 Band Edge Compliance
§ 2.1055 Frequency stability Compliance

Remark: “N/A” means “Not applicable.”
The tests documented in this report were performed in accordance with
ANSI C63.26 (2015) & KDB971168, FCC CFR 47 Part 2, Part 24E.
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2. GENERAL INFORMATION

2.1.Report information

This report is not a certificate of quality; it only applies to the sample of the
specific product/equipment given at the time of its testing. The results are not
used to indicate or imply that they are application to the similar items. In addition,
such results must not be used to indicate or imply that SMQ approves
recommends or endorses the manufacture, supplier or use of such
product/equipment, or that SMQ in any way guarantees the later performance of
the product/equipment.

The sample/s mentioned in this report is/are supplied by Applicant, SMQ
therefore assumes no responsibility for the accuracy of information on the brand
name, model number, origin of manufacture or any information supplied.

Additional copies of the report are available to the Applicant at an additional fee.
No third part can obtain a copy of this report through SMQ, unless the applicant
has authorized SMQ in writing to do so.

2.2.Laboratory Accreditation and Relationship to Customer

The testing report were performed by the Shenzhen Academy of Metrology and
quality Inspection EMC Laboratory (Guangdong EMC compliance testing center),
in their facilities located at NETC Building, No.4 Tongfa Rd., Xili, Nanshan,
Shenzhen, China. At the time of testing, Laboratory is accredited by the following
organizations:

China National Accreditation Service for Conformity Assessment (CNAS)
accredits the Laboratory for conformance to FCC standards, EMC international
standards and EN standards. The Registration Number is CNAS L0579.

The Laboratory is Accredited Testing Laboratory of FCC with Designation number
CN1165 and Site registration number 582918.

The Laboratory is registered to perform emission tests with Innovation, Science
and Economic Development (ISED), and the registration number is 11177A.

Report No.:WT1958001217 Page 7 of 279



2.3.Measurement Uncertainty

For a 95% confidence level (k = 2), the measurement expanded uncertainties for
defined systems, in accordance with the recommendations of ISO 17025 as
following:

Radiated Emission

30MHz~1000MHz 4.5dB

1GHz~26.5GHz 4.6dB

26dB & Occupied Bandwidth: #0.39%

Frequency Stability: =0.42%

Peak to Average Ratio:0.45 dB

Conducted power :0.3 dB

Temperature: £0.698

Supply voltages:+0.15%
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3. PRODUCT DESCRIPTION

3.1.EUT Description

The ZTE Corporation’s product, model number: ZXSDR R8854E S1900 or the
"EUT" as referred to in this report is a Macro Radio Remote Unit.

Technical specification:

Size: 415 mm x 296 mm x 145 mm (HXWxD)

Input voltage: -37V~-57V

Frequency range: Tx: 1930 MHz - 1990 MHz; Rx: 1850 MHz - 1910 MHz
Max RF output power: 47.7dBm

Gain of the antenna: 17.5dBi

Appearance of EUT:

FIGURE 1 APPEARANCE OF ZXSDR R8854E S1900

3.2.Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended for FCC ID: Q78-R8854ES1900 filing to
comply with FCC Part 24E Rules.

3.3.0perating Condition of EUT

Justification

The EUT was configured for testing according to ANSI C63.26 (2015).

The final qualification test was performed with EUT operating at normal mode.
Equipment Modifications

SMQ has not done any modification on the EUT.

During all testing, EUT at maximum power level. The spurious emission
measurements were carried out in semi-anechoic chamber with 3-meter test
range, and EUT is rotated on three test planes to find out the worst emission (X
plane).
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Date of test : Jan.02, 2019 - Apr.03, 2019

Date of EUT Receive : Dec.30, 2018

Configuration of Test Setup

—
EUT
Block Diagram of Test Setup
Do power
EUT

10 em Above Ground Plane

<

1.5 Meter

I3aprt

Secrver
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3.4.Special Accessories

Not available for this EUT intended for grant.

3.5.Equipment Modifications

Not available for this EUT intended for grant.
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4. TRANSMITTER OUTPUT POWER

4.1.Applicable Standard:

FCC §2.1046, §24.232

According to FCC 82.1046 &24.232, the ERP (equivalent radiated power) must
not exceed 1640 Watts.

Note: ERP= Max output Power+ Antenna gain-Cable loss-2.15

The peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

4.2.Test Equipment List and Details

Manufacturer Description Model Serial Number Calibration Calibration
Date Due Date
Signal &
R&S Spectrum FSW26 SB12724/01 2018.06.06 | 2019.06.05
Analyzer
DTS 40dB
DTS Attenuator DTS100-40-3-1 09112005 2018.07.19 | 2019.07.19
Radiall RF Cable 1807188

*statement of traceability: SMQ attests that all calibration has been performed
per the A2LA requirements, traceable to NIM.

4.3.Test Procedure:

Computer

\ 4

EUT

A

Attenuator

Y

Spectrum analyzer

Y

The RF output of the transmitter was connected to the input of the spectrum
analyzer through sufficient attenuation. External attenuation Loss is 40dB, Cable

Loss is about 2dB

4.4 .Environmental Conditions:

Temperature: 21°C
Relative Humidity: | 45 %
ATM Pressure: 1021 mbar
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4.5.Test Result: Pass

4.6.Test Mode: Transmitting LTE

4.7.Test Data

Dual Carrier_ERP:

Channel Bandwidth :5M+5M 1932.5MHz & 1967.5MHz)

ALt

Ref Level 46.00 dBm  Offset

Carrierl Carrierl Carrier? Carrier2 Total
Max Max Cable . Power
Center Center Antenna Dipole .
Port output output . .| Loss inW
Freq. Freq. gain dBi Antenna .
(MH2) _Power (MH2) _Power dB Of single
in dBm in dBm antenna
1 44.12 44.97 17.5 2 2.15 1237.67
2 44.12 44.97 17.5 2 2.15 1237.67
3 19325 44,12 1967.5 44.97 17.5 2 2.15 1237.67
4 44.12 44.97 17.5 2 2.15 1237.67
SM+5M -1932.5MHz&1967.5MHz-Port 1~4:
MultiView Spectrum D

25dB  SWT 8 ms(~78 ms

ALTE_SM1

0 dBm

10 dém

-10 dBém

-20 dBl

-30 dBm

42,90 dB RBW 30 kHz
VBW 300 kHz  Mode Auto FFT

M1[1]

ALTE_SM2

&\\«,M

IRm Avg
-36.10 dBm
1.9750000 GHZ

M

16:18:00

b [——
40 dem
-50 dBm;
CF 1.95 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz
2 Result Summary Multi-Standard Radio
Channel | Bandwidth | Freguency | Power [
ALTE_SM1 4,515 MHz 1.933 GHz 44.12 dBm
4:LTE_SM2 (Ref) 4.515 MHz 1.968 GHz 44.97 dBm
Sub Block & Total 47.58 dBm
][ Measuring... (NENERRED g U1.U= 2015

16:18:01 01.02.2019
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Mul W Spectrum D
Ref Level 46.00 dBm  Offset 4290 dB © RBW 30 kHz
Att 2548 SWT 8 ms (~78 ms VBW 300 kHz Mode Auto FFT
MI1[1] -35.87 dBm
0 da 19750000 GHZ
AILTE_SM1
ALTE_SMZ
30 dBrmn
20 d
10 dem
0 dem
-10 dBm;
-20 dBm
-30 dBm
k\w o
W
40 dem e
-50 dBm
CF 1.95 GH=z 1001 pts 5.0 MHz/ Span 50.0 MHz
2 Result Summary Multi-Standard Radio
Channel | Bandwidth | Frequency | Power |
AL TE_SM1 4,515 MHz 1,933 GHz 44.12 dBm
4:LTE_SMz2 (Ref) 4.515 MHz 1.968 GHz 44.97 dBm
Sub Block & Total 47.58 dBm
[ i | easuring... GHENNNNED o

16:18:05 01.02.2019

W Spectrum D

Mul
Ref Level 46.00 dBm  Offset 42,90 dB @ RBW 30 kHz
Att 25dB SWT 2 ms(~78 ms VBW 300 kHz  Mode Auto FFT
M1[1] -36.00 dBm
40 d 1.9750000 GHzZ
AILTE_S5M1
ALTE_SM2
304
20 dBm
10 dBm
0 dBm
-10 dBm
-20 dB
-30 dBm
e o R
-40 dB
-50 dBm
CF 1.95 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz
2 Result Summary Multi-Standard Radio
Channel Bandwidth Frequency Power
ALTE_SM1 4,515 MHz 1.933 GHz 44.12 dBm
4:LTE_SM2 (Ref) 4,515 MHz 1.968 GHz 44.97 dBm
Sub Block & Total 47.57 dBm

) 01.02.201Y

][ weasuring... (NENENEED 16:16:08

16:18:09 01.02.2019
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MultiView Spectrum

4290dB @ RBW 30 kHz
~78 ms VBW 300 kHz  Mode Auto FFT

Ref Level 46,00 dBm  Offset
Att

25dB  SWT  8ms

M1[1] -36.02 dBm
40 dg T.9750000 GHZ

AILTE_SM1

ALTE_SM2

10 dem

0 deém

-10 dBm;

-20 dBém

-30 dém

\'\v\’m w1
hargemrt = I

-40 dBrm

-E50 dBém

CF 1.95 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz
2 Result Summary Multi-Standard Radio
Channel | Bandwidth | Frequency | Power |
AL TE_SM1 4,515 MHz 1,933 GHz 44.12 dBm
4:LTE_SM2 (Ref) 4.515 MHz 1.968 GHz 44.97 dBm
Sub Block & Total 47.58 dBm
]'[ Measuring... (NERERNED [

16:18:12 01.02.2019

Channel Bandwidth :5M+5M(1942.5MHz & 1977.5MHz)

Carrierl Carrierl Carrier2 Carrier2 Total
Max Max Cable . Power
Center Center Antenna Dipole .
Port output output . . | Loss inW
Freq. Freq. gain dBi Antenna .
(MH2) I_Dower (MH2) I_Dower dB Of single
in dBm in dBm antenna
1 44.56 44.80 17.5 2 2.15 1271.15
2 44.56 44.79 17.5 2 2.15 1269.64
3 19425 44,57 19775 44.80 17.5 2 2.15 1272.57
4 44.55 44.79 17.5 2 2.15 1268.22
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SM+5M -1942.5MHz&1977.5MHz-Port 1~4:

MultiView Spectrum D

Ref Level 46,00 dBm  Offset 4290dB @ RBW 30 kHz
Att 25dB SWT 8 ms (~78 ms VBW 300 kHz  Mode Auto FFT

M1[1] 22.12 dBm
40 dg T.9775000 GHZ

AILTE_SM1
ALTE_SM2

30 dBm
M1

10 dem

0 deém

-10 dBm;

-20 dBém

-30 dém /

-40 dBm

-50 dBm
CF 1.96 GHz 1001 pts 2.0 MHz/ Span 50.0 MHz
2 Result Summary Multi-Standard Radio

Channel | Bandwidth | Frequency | Power |

A:LTE_5M1 4,515 MHz 1,942 GHz 44.56 dBm

A:LTE_SM2 (Ref) 4.515 MHz 1.978 GHz 44.80 dBm
Sub Block & Total 47.69 dBm

[ N T &

I' o 01.02.201Y

16:14:08

16:14:08 01.02.2019

MultiView Spectrum D

Ref Level 46.00 dBm  Offset 4290 dB = RBW 30 kHz
Att 25dB SWT S ms(~78 ms VBW 300 kHz  Mode Auto FFT
M1[1] 21.92 dBm
0 dém 1:9775000 GHzZ
ALTE_SM1
ALTE_SM2
304d
M1
20 dBm
10 dBm
0 dBm
-10 dBm
-20 dB
-30 dBim N
| .. |
-40 dBm
-50 dBm
CF 1.96 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz
2 Result Summary Multi-Standard Radio
Channel | Bandwidth | Freguency | Power [
ALTE_SM1 4,515 MHz 1.942 GHz 44.56 dBm
4:LTE_SM2 (Ref) 4,515 MHz 1.978 GHz 44.79 dBm
Sub Block & Total 47.69 dBm

) 01.02.201Y
» 16:14:14

][ Measuring... (@l

16:14:14 01.02.2019
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Mul W Spectrum
Ref Level 46.00 dBm 4290 dB © RBW 30 kHz
Att 2548 SWT 8 ms (~78 ms VBW 300 kHz Mode Auto FFT
M1[1] 21.98 dBm
0 da T.9775000 GHZ
AILTE_SM1
ALTE_SM2
30 dbm
M1
20 d
10 dem
0 dem
-10 dBm;
-20 dem
-30 dém LN_“\,\’_
“i5 dem
-50 dem
CF 1.96 GH=z 1001 pts 5.0 MHz/ Span 50.0 MHz
2 Result Summary Multi-Standard Radio
Channel Bandwidth | Frequency | Power |
AL TE_SM1 4,515 MHz 1,942 GHz 44.57 dBm
4:LTE_SMz2 (Ref) 4.515 MHz 1.978 GHz 44.80 dBm
Sub Block & Total 47.70 dBm
[ i | easuring... GHENNNNED g
16:14:19 01.02.2019
Mul W Spectrum D
Ref Level 46,00 dBm 42,90 dB @ RBW 30 kHz

N

16:14:23 01.02.2019

Report No.:WT198001217

Att 25dB SWT 2 ms(~78 ms VBW 300 kHz  Mode Auto FFT
M1[1] 22.09 dBm
40 d 1.9775000 GHzZ
AILTE_SM1
AILTE_SM2
30d
M1
20 dm
10 dem
0 dBm
-10 dem
-20 d&
-30 dBim N/ LU\N\‘\,\
=40 de, Sl S
-50 dem
CF 1.96 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz
2 Result Summary Multi-Standard Radio
Channel Bandwidth | Freguency | Power [
ALTE_SM1 4,515 MHz 1.942 GHz 44.55 dBm
4:LTE_SM2 (Ref) 4,515 MHz 1.978 GHz 44.79 dBm
Sub Block & Total 47.68 dBm
Measuring... (NENERRED i "1-1%?-1245';3
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Channel Bandwidth :5M+5M(1952.5MHz & 1987.5MHz)

ALTE_SM1

10 dém

0 dBm

-10 dBm

-20 dB

-30 dBl

Ref Level 46,00 dBm  Offset
ALt 21 dB SWT 200 ms (~336 ms

Carrierl Carrierl Carrier2 Carrier2 Total
Max Max Cable . Power
Center Center Antenna Dipole .
Port output output . . | Loss inW
Freq. Freq. gain dBi Antenna .
(MH2) I_Dower (MH2) I_Dower dB Of single
in dBm in dBm antenna
1 44.75 44.38 17.5 2 2.15 1238.58
2 44.75 44.38 17.5 2 2.15 1238.58
3 19525 44.74 1987.5 44.38 17.5 2 2.15 1237.09
4 44.75 44.38 17.5 2 2.15 1238.58
5M+5M -1952.5MHz&1987.5MHz-Port 1~4:
MultiView Spectrum D

42.90 dB RBW 30 kHz
VBW 300 kHz  Mode Auto FFT

M1[1]

ALTE_SM2

TR Clrw

-43.86 dBm
1.9950000 GHzZ

<at7dem S S
-50 dBm;
CF 1.97 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz
2 Result Summary Multi-Standard Radio
Channel Bandwidth \ Frequency Power
4:LTE_SM1 (Ref) 4,515 MHz 1.952 GHz 44,75 dBm
ALTE_SMZ2 4,515 MHz 1.988 GHz 44.38 dBm
Sub Block & Total 47.58 dBm
ﬂ Measuring... (NNRARNED e U1.022019

14:50:38 01.02.2019
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Mul W Spectrum
Ref Level 46.00dBm  Offset 42.90dB = RBW 30 kHz
Att 21 dB SWT 200 ms (~336 ms VYBW 300 kHz Mode Auto FFT
MI1[1] -43.92 dBm
0 da 19950000 GHZ
AILTE_SM1
ALTE_SM2
30 dbm
20 d
10 dem
0 dem
-10 dBm;
-20 dem
-30 dém
235 dem e
-50 dem
CF 1.97 GH=z 1001 pts 5.0 MHz/ Span 50.0 MHz
2 Result Summary Multi-Standard Radio
Channel Bandwidth Frequency Power
A:LTE_SM1 (Ref) 4.515 MHz 1.952 GHz 44,75 dBm
ALTE_SM2 4.515 MHz 1.988 GHz 44.28 dBm
Sub Block & Total 47.58 dBm
i | easuring... GHENNNNED o
14:50:26 01.02.2019
Mul W Spectrum D
Ref Level 46.00 dBm  Offset 42.90 dB = RBW 30 kHz
ALt 21 dB SWT 200 ms (~336 ms VBW 300 kHz  Mode Auto FFT
M1[1] -44.07 dBm
0 dém 1.9950000 GHz
ALTE_SM1
ALTE_SM2
30 d
20 dm
10 dem
0 dBm
-10 dem
-20 dBl
-30 dém
| e
=40 dem o]
-50 dBm;
CF 1.97 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz
2 Result Summary Multi-Standard Radio
Channel | Bandwidth | Freguency | Power [
4:LTE_SM1 (Ref) 4,515 MHz 1.952 GHz 44.75 dBm
ALTE_SMZ2 4,515 MHz 1.988 GHz 44.38 dBm
Sub Block & Total 47.58 dBm

N

Measuring...

14:51:16 01.02.2019
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MultiView Spectrum

42.90dB @ RBW 30 kHz
~336 ms VBW 300 kHz  Mode Auto FFT

Ref Level 46,00 dBm  Offset
Att

21dB & SWT 200 ms

AILTE_SM1

10 dem

0 deém

-10 dBm;

-20 dBém

-30 dém

M1[1]

ALTE_SM2

TRm Clrw
-44,12 dBm
179950000 GHZ

=40 dBm
-50 dBm
CF 1.97 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz
2 Result Summary Multi-Standard Radio
Channel Bandwidth | Frequency Power |
A:LTE_SM1 (Ref) 4.515 MHz 1.952 GHz 44.74 dBm
ALTE_SM2 4.515 MHz 1.988 GHz 44.38 dBm
Sub Block & Total 47.58 dBm
]'[ Measuring... (NERERNED e 01.022019

14:51:07 01.02.2019

Channel Bandwidth :20M+20M(1940MHz &1960MHz)

14:51:06

Carrierl Carrierl Carrier2 Carrier2 Total
Max Max Cable . Power
Center Center Antenna Dipole .
Port output output . . | Loss inW
Freq. Freq. gain dBi Antenna .
(MH2) I_Dower (MH2) I_Dower dB Of single
in dBm in dBm antenna
1 44.48 44.87 17.5 2 2.15 1270.48
2 44.49 44.89 17.5 2 2.15 1274.94
3 1940 44.47 1960 44.88 17.5 2 2.15 1270.61
4 44.45 44.85 17.5 2 2.15 1263.25
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At

Ref Level 53.70 dBm

Spectrum

Offset
30 dB & SWT

20M+20M -1940MHz&1960MHz-Port 1~4:

(-]

42.90 dB = RBW 100 kHz

100 ms (~267 ms) © VBW

1MHz Mode

Auto FFT

1 ACLR

@®1Rm Avg

5o d

M1[1] -29.78 dBm

40 dBém

30 dBm

20 dem

0 dBm

-10 dBm

M1

Tzl

1.9290500 GHz

Ll

40 dBm

20 dem

10 dem

0 deém

-20 dBém

30 don———

-40 dBrm

CF 1.95 GHz

1001 pts

1

a0 d——] u
-40 dém —
CF 1.95 GHz 1001 pts 2.74MHz, Span 57.4 MHz
2 Result Summar EUTRA/LTE Square
Channel | Bandwidth | Offset Power | |
Txl 18.015 MHz 44.48 dBm
TxZ (Ref) 18.015 MHz 20.000 MHz 44.87 dBm
Tx Total 47.69 dBm
Il | measuring... GNNNNNNND W 001200
13:32:26 29.01.2019
Spectrum B
Ref Level 5370 dBm  Offset 42,90 dB © RBW 100 kHz
© Att 30dB & SWT 100 ms (~267 ms) @ VBW 1 MHz Meode Autc FFT
1 ACLR @1Rm Avg
0 dem [ ] I [ I [ [ [ MI[1] | -29.78 dBm

.9290500 GHz

Ll

5.74 MHz/

Span 57.4 MHz

2 Result Summar

EUTRA/LTE Square

Channel | Bandwidth | Offset | I
Tl 18,015 MHz 44.49 dBm
T2 (Ref) 18,015 MHz 20.000 MHz 44.89 dBm
Tx Total 47.70 dBm
N ] easuring...” GRNRED .
13:52:13 20.01.2019
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(e ]

RefLevel 53.70 dBm  Offset 42.90dB = RBW 100 kHz
= Att 3048 SWT 50 ms(~163ms) © VBW 1 MHz Mode Auto FFT
1 ACLR @ LRm Avg
[ [ M1[1]_| -29.83 dBm

1.9290500 GHz

sod |
[ | I | ‘ ‘ |
Tl

40 dBém

30 dBm

0 dBm

-10 dBm

CF 5 GHz 1001 pts 4 MHz, Span 57.4 MHz
EUTRA/LTE Square

2 Result Summar

Channel | Bandwidth | Offset | Power | |
Txl 18.015 MHz 44.47 dBm

Tx2 (Ref) 18,015 MHz 20.000 MHz 44.88 dBm

Tx Total 47.69 dBm

N

13:53:36 29.01.2019

S | ]

13:53:36

Ref Level 53.70 dBm  Offset 42,90 dB @ RBW 100 kHz
© At 30dB SWT 5S50ms(~163 ms) © VBW 1 MHz Mode Auto FFT
1 ACLR @1Rm Avg

5 [ ] | [ | [ [ [ M1[1] | -29.80 dBm
50 dBém I I | I I
| | | 1.9290500 GHz

40 dBm

20 dem

10 dem

0 deém

-10 dBm;

-20 dBém

Ll

CF 5 GHz 4 MHz Span 57.4 MHz
2 Result Summar
Channel Bandwidth Offset | Power | |
Txl 18,015 MHz 44.45 dBm
Tx2 (Ref) 18.015 MHz 20.000 MHz 44.85 dBm
Tx Total 47.67 dBm

N

13:54:24 20.01.2019
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Channel Bandwidth :20M+20M(1950MHz & 1970MHz)

Carrierl Carrierl Carrier? Carrier2 Total
Max Max Cable . Power
Center Center Antenna Dipole .
Port output output . . | Loss inW
Freq. Freq. gain dBi Antenna .
(MH2) Eower (MH2) I_Dower dB Of single
indBm indBm antenna
1 44.69 44,83 17.5 2 2.15 1294.45
2 44.69 44.82 17.5 2 2.15 1292.95
3 1950 44.68 1970 44,81 17.5 2 2.15 1289.97
4 44.68 44,81 17.5 2 2.15 1289.97
20M+20M - 1950MHz&1970MHz-Port 1~4:
Spectrum B
Ref Level 53.70dBm  Offset 42,90 dB @ RBW 100 kHz
'-1' Q(t:tLR 3048 SWT S50ms(~163ms) @ VBW 1 MHz Mode Auto FFT oif Avc

5o d

M1[1] -29.21 dBm

40 dBém

30 dBm

20 dem

10 dém

0 dém

-10 dBm

-20 dBm;

1

1.9313000 GHz

—

14:06:27 29.01.2019

Report No.:WT198001217

(=3 ===y —|
-40 dBm |
CF 1.96 GHz 1001 pts . 2.74MHz, Span 57.4 MHz
2 Result Summar EUTRA/LTE Square
Channel Bandwidth | Offset Power | |
Txl 18,015 MHz 44.69 dBm
Tx2 (Ref) 18.015 MHz 20.000 MHz 44.83 dBm
Tx Total 47.77 dBm
S ——
Il | measuring... QNNENNNND . W 00T
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(e ]

Ref Level 53.70dBm  Offset 42,90 dB @ RBW 100 kHz
o Att 3048 SWT S50ms(~163 ms) © VBW 1 MHz Mode Auto FFT
LACLR ®1Rm Avg
0 d | [ [ MI[1]] _-29.50 dBm

40 dBém

30 dBm

0 dBm

-10 dBm

] I \ | \ \ | 1.9313000 GHz

CF 6 GHz

2 Result Summar

1001 pts 4 MHz, Span 57.4 MHz
EUTRA/LTE Square

Channel | Bandwidth Offset | Power |
Txl 18.015 MHz 44.69 dBm

Tx2 (Ref) 18,015 MHz 20.000 MHz 44.82 dBm

Tx Total 47.77 dBm

N

14:06:40

14:06:41 29.01.2019

S | ]

Ref Level 53.70 dBm  Offset 42,90 dB @ RBW 100 kHz
© Att 30dB SWT 50ms(~163ms) @ VBW 1 MHz Mode Auto FFT
1 ACLR @1Rm Avg
50 dem | | [ M1[1] | -29.92 dBm
L ' | ' | | | 1,9313000 GHz
Tu2
40 dBrn |
30 dBm |
|
20 derm —|
10 dBm +—|
0 dem
-10 dBm \
-20 dBm
1 L
-40 dBm |
CF 1.96 GHz 1001 pts - 5.74 MHz Span 57.4 MHz
2 Result Summar EUTRA/LTE Square
Channel | Bandwidth Offset | Power |
Txl 18,015 MHz 44.68 dBm
Tx2 (Ref) 18.015 MHz 20.000 MHz 44.81 dBm
Tx Total 47.75 dBm

14:09:06 29.01.2019
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MultiView

Att
1 ACLR

Spectrum

Ref Level 53.70dBm Offset
S0dBE SWT 50 ms (~163 ms)

(-]

@1Rm Avg

4290 dB @ RBW 100 kHz
VBW 1 MHz Mode Auto FFT

MI1[1]_] -29.91 dBm

5o d

| | | ‘ ‘ | 1.9313000 GHz
T2

\

Ll

-40 dBém

CF 1.96 GHz 1001 pts 5.74 MHz/ Span 57.4 MHz
2 Result Summar EUTRA/LTE Square
Channel Bandwidth | Offset Power | |
Txl 18.015 MHz 44.68 dBm
Tx2 (Ref) 18.015 MHz 20.000 MHz 44.81 dBm
Tx Total 47.76 dBm
][ Measuring... (NRNNREED w

14:08:41

14:08:42 29.01.2019

Channel Bandwidth :20M+20M(1960MHz & 1980MHz)

Carrierl Carrierl Carrier? Carrier2 Total
Max Max Cable . Power
Center Center Antenna Dipole .
Port output output . . | Loss inW
Freq. Freq. gain dBi Antenna .
(MH2) Eower (MH2) I_Dower dB Of single
in dBm in dBm antenna
1 44.82 44.68 17.5 2 2.15 1291.48
2 44.81 44.67 17.5 2 2.15 1288.51
3 1960 44.79 1980 44.66 17.5 2 2.15 1284.04
4 44.79 44.65 17.5 2 2.15 1282.59
Report No.:WT1958001217 Page 25 of 279




20M+20M - 1960MHz&1980MHz-Port 1~4:

Spectrum E]
RefLevel 53.70 dBm  Offset 42,90 dE © RBW 100 kHz
o Att 30dB SWT 50 ms(~163ms) © VBW 1 MHz Mode Auto FFT
1 ACLR @ 1Rm Avg
[T [ [ [ [ [ M1[1]_ | -29.87 dBm
e d ] | 1 |
\ \ 1.9413000 GHz
Tw2
40 dBm —

20 dBm

10 dBm

0 dém

N

J Measuring... (NRENEEED L 14:14:26

14:14:26 29.01.2019

Report No.:WT198001217

-20 dBm
1
e ——
-40 dBm |
CF 1.97 GHz _ 5.74 MHz, Span 57.4 MHz
2 Result Summar EUTRA/LTE Squa
Channel | Bandwidth | Offset Power |
Tx1 (Ref) 18,015 MHz 44.82 dBm
Tx2 18.015 MHz 20.000 MHz 44.68 dBm
Tx Total 47.76 dBm
S —
Il | measuring... GNNNNNSND . W 01000
14:13:40 29.01.2019
Spectrum E]
Ref Level 53.70 dBm  Offset 42,90 dB = RBW 100 kHz
alis 25dB SWT 50 ms(~163 ms) © VBW 1 MHz Mode Auto FFT
1 ACLR @1Rm Avg
5 [ ] [ [ [ [ [ M1[1] | -32.26 dBm
50 dBm i i i i i
| | 1.9413000 GHz
Tu2
30 dBrmn |
20 dBm —|
0 dem
-10 dBm \
-20 dBm \
50 der ] ]
-40 dBm |
CF 1.97 GHz - 74 MHz Span 57.4 MHz
2 Result Summar EUTRA/LTE Square
Channel | Bandwidth | Offset Power |
Tx1 (Ref) 18,015 MHz 44.81 dBm
T=2 18.015 MHz 20.000 MHz 44.67 dBm
Tx Total 47.75 dBm
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0 dBm

-10 dBm

Spectrum E]
RefLevel 53.70 dBm  Offset 42,90 dE © RBW 100 kHz
o Att oSdB SWT 50 ms(~163ms) © VBW 1 MHz Mode Auto FFT
1 ACLR @ 1Rm Clrw
[T [ [ [ [ [ [ M1[1]_| -32.29 dBm
e d ] | 1 |
\ \ | 1.9413000 GHz
Tw2
40 dBm —
30 dem —

|

CF 7 GHz 1001 pts 4 MHz, Span 57.4 MHz
2 Result Summar EUTRA/LTE Square
Channel Bandwidth | Offset Power | |
Txl (Ref) 18.015 MHz 44.79 dBm
T®2 18.015 MHz 20.000 MHz 44.66 dBm
Tx Total 47.74 dBm
ﬂ 14:15:19
14:15:19 29.01.2019
Spectrum E]
Ref Level 53.70 dBm  Offset 42,90 dB @ RBW 100 kHz
© Att 25dB  SWT  50ms(~163 ms) @ VBW 1 MHz Mode Auto FFT
1 ACLR @1Rm Clrw
5 [ ] [ [ [ [ [ [ M1[1] ] -32.17 dBm
50 dBm i i i i i
| | | 1.9413000 GHz
Tu2
40 dBrn
20 dem
10 dem
0 dem
-10 dBm; \
-20 dBm \
CF 7 GHz 4 MHz Span 57.4 MHz
2 Result Summar
Channel Bandwidth Offset Power | |
Tx1 (Ref) 18,015 MHz 44.79 dBm
T=2 18.015 MHz 20.000 MHz 44.65 dBm
Tx Total 47.72 dBm

N

14:15:29 20.01.2019
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Dual Carrier_PAR:

Channel Bandwidth :5M+5M 1932.5MHz & 1967.5MHz)
Port Center Freq. (MHz) PAR indB
1 7.90
2 7.95
3 1932.5MHz & 1967.5MHz 781
4 7.96

SM+5M -1932.5MHz&1967.5MHz-Port 1~4:

MultiView ISpectrum I LTE Spectrum 2
Ref Level 55.00 dBm Offset 4220 dB = AnBW 40 MHz
Att 22 dE  Meas Time 2.5 ms
1E-01 §°
1E-0
1E-0
i
1E-04 \
1
i)
|
!
1E-05: \
"
|
!
|
CF 1.95 GHz Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
Mean | Peak | Crest | 10% | 190 | 0.1% | 0.01% |
Tracel | 47.46 dBm 55.35 dBm 7.90 dB 3,72 dB 5,38 dB 7.28 dB 7,72 dB
I T G .
05:02:57 03.04.2019

MultiView I Spectrum

(= Jume 8 Spectrum 2
Ref Level 5500 dBm  Offset

42.20dB © AnBW 40 MHz
Att 22dB  Meas Time 2.5 ms

1E-01

1E-04 \

CF 1.95 GHz Mean Pwtr + 20.00 dB
2 Result Summary Samples: 100000
Mean | Peak | Crest | 10% | 1% | 0.1% | 0.01% |
Tracel | 47.58 dBm 55.53 dBm 7.95 dB 3,70 dB 6,36 dB 7.24 B 7.68 db
Il | Measuring...” QHENNENED Wi
05:03:04 03.04.2019
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MultiView ISpectrum I LTE § Spectrum 2
Ref Level 55.00 dBm Offset 4220 dB © AnBW 40 MHz
Att 22 dB  Meas Time 2.5 ms
1E-01
1E-0
1E-0 -
A\
\
1E-04 \
il
1
1
|
1E-0 &
|
|
|
|
CF 1.95 GH=z Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
Mean | Peak | Crest | 10% | 1% 0.1% | 0.01% |
Tracel | 47.64 dBm 55.46 dBm 7.81 dB 372 dB 6,36 dB 7.26 B 7.68 db
Il | Measuring...” CHENNENED Wi
05:03:14 03.04.2019

MultiView I Spectrum

ILTE 7 Spectrum 2 (]

Ref Level 5500 dBm  Offset

4220 dB © AnBW 40 MHz
Att 22de  Meas Time 2.5 ms
1E-01
1E-0
1E-0
5
|
1E-04 \
[
!
]
|
1E-05: \
CF 1.95 GHz Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
Mean | Peak | Crest | 10% | 190 | 0.1% | 0.01% |
Tracel | 47.66 dBm 55.62 dBm 7.96 dB 3.72 dB 6.40 dB 7.26 dB 7,68 dB
) T G .
05:03:21 03.04.2019
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Port

Channel Bandwidth :5M+5M(1942.5MHz & 1977.5MHz)

Center Freq. (MHz)

PAR

indB

7.30

2 7.38
1942 .5MHz&1977.5MHz
3 7.41
4 7.35
SM+5M -1942.5MHz&1977.5MHz-Port 1~4:
MultiView ISpectrum I LTE J Spectrum 2
Ref Level 55.00 dBm  Offset 42.20 dB = AnBW 40 MHz
ALt z2dB  Meas Time 2.5 ms
1E-01
1E-0,
1E-0 \
t
\
1E-04 l
I
|
|
1E-05 l
|
iI
CF 1,96 GHz Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
Mean Peak | Crest 10% | 1% | 0.1%a | 0.01% |
Tracel | 47.94 dBm 55.23 dBm 7.30 dB 3.72 dB £.40 dB 7.16 dB 7.32 dB
T T — e T
05:04:25 03.04.2019
[ Multiview ISpectrum I LTE ¥ ] Spectrum 2 1 B
Ref Level 55.00 dBm  Offset 42.20 dB = AnBW 40 MHz
Att 22 dB  Meas Time 2.5 ms
1E-01
1E-0
1E-0 \,‘
|
j
|
1E-04 !
1
[
|
|
1E-0. l
|
|
CF 1.96 GHz Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
Mean Peak | Crest | 10% | 1% | 0.1% | 0.01% |
Trace1l | 47.94 dBm 55.32 dBm 7.38 dB 3.72 B £.36 dB 7.16 dB 7.32 dB
il | measuring...” GENNNNNED wa 03017019
05:04:32 03.04.2019
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MultiView ISpectrum @I LTE § @ Spectrum 2 (x]
Ref Level 55.00 dBm Offset 4220 dB © AnBW 40 MHz
Att 22 dB  Meas Time 2.5 ms
1E-01

1E-0

1E-0 \
1
|
|
|

1E-04 ]‘
|
|
|
|

1E-0 l
i
|
|
|
CF 1.96 GHz Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
Mean | Peak | Crest | 10% | 1% | 0.1% | 0.01% |
Tracel | 47.92 dBm 55.33 dBm 7.41 dB 372 dB 6,38 dB 7.18 B 7.36 dB
: 03.04.201%
Il | Measuring...” GHENNNNED ... WM 0> 010
05:04:39 03.04.2019

MultiView I Spectrum
Ref Level 55.00 dBm  Offset
22 dB Meas Time

42.20 dB

AnBW 40 MHz
2.5 ms

@ILTE § (x|l spectrum 2 (=]

1E-01 i
1E-0
1E-D \
i
|
|
1E-04 !
1
T
|
1E-05,
CF 1.96 GHz Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
Mean | Peak | Crest | 10% | 190 | 0.1% | 0.01% |
Tracel | 47.89 dBm 55.24 dBm 7.35 dB 3.72 dB 6,38 dB 7.20 dB 7.36 dB
. 03.04.2019
N ] essuring...” GEENRND . U
05:04:46 03.04.2019
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Port

Channel Bandwidth :5M+5M(1952.5MHz & 1987.5MHz)

Center Freq. (MHz)

PAR

in dB

1952.5MHz&1987.5MHz

AlwWIN

7.65

7.76

7.66

7.70

MultiView ISpectrum
Ref Level 55.00 dBm Offset

42,20 dB

5M+5M -1952.5MHz&1987.5MHz-Port 1~4:
(=) ure §

ANBW 40 MHz
Att 22de  Meas Time 2.5 ms
1E-01
1E-0
1E-0
¥
b
i
|
1E-04 \L
|
|
1E-05: \
i
}
|
|
|
CF 1.97 GHz Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
Mean | Peak | Crest 10% 190 | 0.1% | 0.01% |
Tracel | 47.92 dBm 55.57 dBm 7.65 dB 3.74 dB 6.38 dB 7.22 dB 7,50 dB
) T GHR
05:05:59 03.04.2019

MultiView I Spectrum

Ref Level 5500 dBm  Offset
Att

(=] ume @ Spectrum 2
42,20 dB
22dB  Meas Time 2.5 ms

AnBW 40 MHz

1E-01

§
1E-04 \
1
|
i
)
1E-0 L
|
|
y
|
|

CF 1.97 GH=z Mean Pwr + 20.00 dB

2 Result Summary Samples: 100000
Mean | Peak | Crest | 10% | 1% | 0.1% | 0.01% |
Tracel | 47.89 dBm 55.65 dBm 7.76 dB 372 dB 6,42 dB 7.26 B 7.64 db
Il | Measuring...” QHENNENED wa 1501018
05:06:06 03.04.2019
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MultiView I Spectrum

Att

Ref Level 5500 dBm  Offset
22 dB  Meas Time

B Spectrum 2
42,20 dB AnBW 40 MHz

2.5 ms
1E-01
1E-0
1E-0 \
iy
1
i
|
1E-04 \'
1
T
)
|
1E-0 l\
|
|
|
|
|
CF 1.97 GH=z Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
Mean | Peak | Crest | 10% | 1% 0.1% | 0.01% |
Tracel | 47.91 dBm 55.57 dBm 7.66 dB 3,70 dB 6,42 dB 7.26 B 7.52 db
Il | Measuring...” CHENNENED Wi
05:06:12 03.04.2019
MultiView ISpectrum I LTE Spectrum 2 .
Ref Level 55.00 dBm Offset 42,20 dB = AnBW 40 MHz
Att 22de  Meas Time 2.5 ms
1E-01
1E-D
1E-0
\
§
\
1E-04 \
|
|
[
|
1E-05 \
i
!
|
|
CF 1.97 GHz Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
Mean | Peak | Crest | 10% | 190 | 0.1% | 0.01% |
Tracel | 47.91 dBm 55.61 dBm 7.70 dB 3.72 dB 6.40 dB 7.24 dB 7,54 dB
) T G .
05:06:22 03.04.2019
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Channel Bandwidth :20M+20M(1940MHz &1960MHz)

Port Center Freq. (MHz) PAR indB
1 8.46
2 8.47
3 1940MHz &1960MHz 862
4 8.21

20M+20M -1940MHz&1960MHz-Port 1~4:

MultiView I Spectrum

ILTE 7 Spectrum 2

Ref Level 55.00 dBm Offset 42,20 dB = AnBW 40 MHz
Att 22de  Meas Time 2.5 ms
1E-01
1E-0
1E-0
3
1E-04
I
A
1E-05: \
!
f
|
|
CF 1.95 GHz Mean Pwr + 20,00 dB
2 Result Summary Samples: 100000
Mean | Peak | Crest | 10% 190 | 0.1% | 0.01% |
Tracel | 47.77 dBm 56.23 dBm 8.46 dB 3,70 dB 6.48 dB 7.50 dB 3,00 dB
I T G .

04:56:28 03.04.2019

MultiView ISpectrum I LTE Spectrum 2
Ref Level 55.00 dBm  Offset 42.20dB © AnBW 40 MHz
Att 22 dB  Meas Time 2.5 ms
1E-01
1E-0
1E-0
|
1E-04
A
\_‘

1E-0 \"

)

11

|

|
CF 1.95 GHz Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000

Mean | Peak | Crest 10% | 1% 0.1% | 0.01% |
Trace1l | 47.77 dBm 56.24 dBm 8.47 dB 3,70 dB 6,50 dB 7.50 oB 5.00 dB
Il | Measuring...” QHENNENED wa 05012018

04:56:36 03.04.2019
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MultiView ISpectrum I LTE § Spectrum 2
Ref Level 55.00 dBm Offset 4220 dB © AnBW 40 MHz
Att 22 dB  Meas Time 2.5 ms
1E-01
1E-0
1E-0
1E-04
1
T
L
1E-0 \
i
|
b
|
CF 1.95 GH=z Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
Mean | Peak | Crest | 10% | 1% 0.1% | 0.01% |
Tracel | 47.75 dBm 56.38 dBm 8.62 dB 372 dB 6,46 dB 7.50 oB 5.10 dB
Il | Measuring...” CHENNENED Wi
04:56:42 03.04.2019
MultiView ISpectrum I LTE Spectrum 2 .
Ref Level 55.00 dBm Offset 42,20 dB
Att

AnBW 40 MHz
22 dB Meas Time

2.5 ms

1E-01
1E-0
1E-0
1E-04
‘\
i
|
1E-05: ‘
\
{
b
|
]
CF 1.95 GHz Mean Pwr + 20,00 dB
2 Result Summary Samples: 100000
Mean | Peak | Crest | 10% | 190 | 0.1% | 0.01% |
Tracel | 47.76 dBm 55.97 dBm 8.21 dB 3.72 dB 6.50 dB 7.46 dB 7,98 dB
) T GHR
04:56:49 03.04.2019
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Channel Bandwidth :20M+20M(1950MHz & 1970MHz)
Port Center Freq. (MHz) PAR indB
1.47
7.61
1950MHz & 1970MHz 7 63
7.49

AlwWIN

20M+20M - 1950MHz&1970MHz-Port 1~4:

MultiView ISpectrum I LTE Spectrum 2
Ref Level 55.00 dBm Offset 4220 dB = AnBW 40 MHz
Att 22 dE  Meas Time 2.5 ms
1E-01 §°
1E-0
1E-0 \
|
I
|
1E-04 l
T
!
}
1E-05 \
|
|
I
|
CF 1.96 GHz Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
Mean | Peak | Crest | 10% | 190 | 0.1% | 0.01% |
Tracel | 47.77 dBm 55.24 dBm 7.47 dB 3,72 dB 5,52 dB 7.24 dB 7,40 dB
I T G .
04:54:46 03.04.2019
MultiView ISpectrum I LTE U Spectrum 2
Ref Level 5500 dBm  Offset 42,20 dB
Att

AnBW 40 MHz

2.5 ms

22 dB_ Meas Time

1E-01
1E-0
i
1E-0 \
|
L
Il
|
1E-04 1‘
L)
|
|
1E-0 \
!
|
1
|
CF 1.96 GHz Mean Pwtr + 20.00 dB
2 Result Summary Samples: 100000
Mean | Peak | Crest | 10% | 1% 0.1% | 0.01% |
Tracel | 47.74 dBm 55.35 dBm 7.61 dB 372 dB 6,54 dB 7.24 B 7.44 db
Il | Measuring...” QHENNENED Wi
04:54:53 03.04.2019
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MultiView ISpectrum I LTE § Spectrum 2
Ref Level 55.00 dBm Offset 4220 dB © AnBW 40 MHz
Att 22 dB  Meas Time 2.5 ms
1E-01
1E-0
!
1E-0 \
i
|
\
1E-04 ‘l
‘\
\
1E-0 L\I
!
|
|
|
CF 1.96 GH=z Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
Mean | Peak | Crest | 10% | 1% 0.1% | 0.01% |
Tracel | 47.74 dBm 55.37 dBm 7.62 dB 372 dB 6,52 dB 7.24 B 7.40 dB
Il | Measuring...” CHENNENED Wi
04:55:02 03.04.2019
MultiView ISpectrum

Ref Level 5500 dBm  Offset

AnBW 40 MHz
22 dB Meas Time

2.5 ms

ILTE 7 Spectrum 2 (]
42.20 dB

1E-01
1E-0
\
1E-0 \

|
|
1
|

1E-04 \|
i
|
|

1E-05: \
|
I
I
|

CF 1.96 GHz Mean Pwr + 20,00 dB
2 Result Summary Samples: 100000
Mean | Peak | Crest | 10% | 190 | 0.1% | 0.01% |
Tracel | 47.75 dBm 55.24 dBm 7.49 dB 3.72 dB 6.50 dB 7.22 dB 7,44 dB
) T GHR
04:55:10 03.04.2019
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Channel Bandwidth :20M+20M(1960MHz & 1980MHz)

Port Center Freq. (MHz) PAR indB
1 7.94
2 7.92
3 1960MHz & 1980MHz 8.06
4 8.13

20M+20M - 1960MHz&1980MHz-Port 1~4:

Multiview | spectrum B8 Spectrum 2

Ref Level 5500 dBm  Offset 42,20 dB @ AnBW 40 MHz

Att 22de  Meas Time 2.5 ms
1E-01
1E-0
1E-0
T
1
1E-04 \
i
LY
|
1E-05:
CF 1.97 GHz Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
Mean | Peak | Crest | 10% | 190 | 0.1% 0.01%
Tracel | 48.06 dBm 56.00 dBm 7.94 dB 3.72 dB 6.54 dB 7.38 dB 7,76 dB

N

— IIIIIlIII 03.04.2019
J Measuring . e

04:58:28 03.04.2019

Multiview ISpectrum ILTE [ Spectrum 2

Ref Level 5500 dBm  Offset 42,20 dB @ AnBW 40 MHz

Att 22dB  Meas Time 2.5 ms

1E-01

1E-0
§
\
1E-04 \
!
|
1E-0
CF 1.97 GHz Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
Mean Peak Crest 10% 1% | 0.1% 0.01%
Trace1l | 48.04 dBm 55.96 dBm 7.92 dB 3,70 dB 6,52 dB 7.40 oB 7.82 db

N

| Measuring... GEERNNNND [y

04:58:34 03.04.2019
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MultiView ISpectrum I LTE § Spectrum 2
Ref Level 55.00 dBm Offset 4220 dB © AnBW 40 MHz
Att 22 dB  Meas Time 2.5 ms
1E-01
1E-0
1E-0
\
1E-04 \
1E-0 L\
T
[
I
1
CF 1.97 GH=z Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
Mean | Peak | Crest | 10% | 1% 0.1% | 0.01% |
Tracel | 48.05 dBm 56.31 dBm 8.26 dB 372 dB 6,52 dB 7.34 B 7.72 dB
Il | Measuring...” CHENNENED Wi
04:58:43 03.04.2019

MultiView ISpectrum I LTE Spectrum 2 .
Ref Level 55.00 dBm Offset 42,20 dB = AnBW 40 MHz
Att 22de  Meas Time 2.5 ms
1E-01
1E-0
1E-0
A
1E-04 \
T
1
!
1E-05:
!
!
[
|
CF 1.97 GHz Mean Pwr + 20,00 dB
2 Result Summary Samples: 100000
Mean | Peak Crest | 10% | 190 | 0.1% | 0.01% |
Tracel | 48.05 dBm 56.17 dBm 8.13 dB 3.72 dB 6.48 dB 7.38 dB 7,62 dB
) T GHR .
04:58:50 03.04.2019
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5. RF EXPOSURE

5.1.Applicable Standard :

FCC §2.1091 81.1037
5.2.Limit

According to 81.1307(b)(1), systems operating under the provisions of this
section shall be operated in a manner that ensures that the public is not exposed
to radio frequency energy level in excess of the Commission’s guidelines.
According to 81.1310 and 82.1091 RF exposure is calculated. Limits for
Maximum Permissible Exposure (MPE)

(B) Limits for General Population/Uncentrolled Exposure
Frequency Electric Field Magnetic Field ~ Power Density  Averagmg Time
Range Strength (E) Strength (H) S) E". H" orS
(MHz) (V/m) (A/m) (mW/en) (minutes)
0.3-1.34 614 1.63 (100)* 30
1.34-30 824/F 2191 (180/)* 30
30-300 275 0.073 0.2 30
300-1500 -- 11500 30
1500-100.000 1.0 30

5.3.Test Data:

Predication of MPE limit at a given distance

Equation from page 18 of OET Bulletin 65, Edition 97-01

S = EIRP/ 4nR?

Where: S = power density

EIRP= equivalent isotropically radiated power=ERP+2.15dB

R = distance to the center of radiation of the antenna= [(ERP+2.15dB)/4nS]1/2

According to 824.232, the effective radiated power
transmitters and cellular repeaters must not exceed 1640 Watts.
Frequency 2690MHz is between 1500MHz and 100,000MHz, and the Maximum
S=1mW/cm2
R=4.55m.

This equipment should be installed and operated with minimum distance 4.55m
between the radiator & your body.

(ERP) of base

5.4.Test Result: Pass
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6. MODULATION CHARACTERISTIC

6.1.Applicable Standard :

FCC 82.1047
6.2.Test Equipment List and Details :

Manufacturer Description Model Serial Number Calibration Calibration
Date Due Date
Signal &

R&S Spectrum FSW26 SB12724/01 2018.06.06 | 2019.06.05

Analyzer

DTS 40dB
DTS Attenuator DTS100-40-3-1 09112005 2018.07.19 | 2019.07.19

Radiall RF Cable 1807188

*statement of traceability: SMQ attests that all calibration has been performed
per the A2LA requirements, traceable to NIM.

6.3.Test Procedure:

LTE digital mode is used by EUT.

6.4.Environmental Conditions :

Temperature: 21 °C
Relative Humidity: 45 %
ATM Pressure: 1021 mbar
6.5.Test Result: Pass
6.6.Test Mode: Transmitting LTE
6.7.Test Data:
Dual Carrier:
Channel Bandwidth :5M+5M(1932.5MHz+1967.5MHz)
Frequency (MHz) Test mode Port EVM(%)
1 4.55
2 2.65
T™2.0 3 2.25
4 2.06
19325 1 5.15
2 5.16
™31 3 5.15
4 5.16
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5.91

5.94

TM3.2

5.93

5.91

12.14

12.17

TM3.3

12.16

12.16

4.21

2.59

TM2.0

2.16

2.10

5.12

5.15

T™M3.1

5.15

5.14

1967.5

5.92

5.94

TM3.2

5.94

5.91

12.19

12.23

TM3.3

12.23

ARIOINFPRIWOINIFP[RWINIFPIRWOINIFP|IRAR|IWOINFP(RIWOIN|F-

12.23

5M -1932.5MHz-TM2.0-Port 1 ~4:

MultiView I Spectrum LTE D
Ref Level 55.00 dBm Freq 1.9325GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 4290 dB  MIMO 1Tx/ 1 Rx Frame Count 1 of1(1)
TRG.EXT1
1 Capture Buffer 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
f
-60 dBm/
15 | |l
| -80
| . ]
-100 derm,
) 1 T i 1 t
'H|'|| T \'I\“I‘I‘Hl‘\\‘s it b |
-20 dBf -120 derm,
o | o ﬂ
0.0 ms 2.01 ms/ 20.1 ms| -3.84 MHz 768.0 kHz/ 3.84MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140 P!
EWIM PDSCH QPSK (%) 18,50
EVM PDSCH 16QAM (%) 13.50
EVM PDSCH 640QAM (%) 4.55 9.00 4.55
EVM PDSCH 256Q4M (%) 4.50
EVM PDSCH 1024QAM (%)
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1
EWVM All (%) 2.67 3.13 1.88
EVM Phys Channel { %) 3.47 4.07 2,22
EVIM Phys Signal (%) 1.06 1.21 0.90
Frequency Error (Hz) -5.65 -3.82 -7.08
Sampling Error (pprm) 0.13 0.28 0.01
[/Q Offset (dBY “43.73 ~43.38 ~44,10
I/Q Gain Imbalance (dB) 0.00 0.01 -0.01
I/Q Quadrature Error () 0.01 0.03 -0.01
RSTP (dBm) 19.17 19.19 19.16
OSTP (dBm) 30.17 31.38 28.36
RSSI (dBm) 38.37 38.91 38.25
Power (dBm) 34.73 36.83 34.16
Crest Factor (dB) 15.03
01.02.2019
08:13:30 01.02.2019
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MultiView I Spectrum LTE

Ref Level 55.00 dBm Freq 1.9325GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL

Att 22dB  Offset 4290 dB  MIMO 1Tx/ 1 Rx Frame Count 1 of1(1)

TRG.EXT1
1 Capture Buffer 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
20eBm

-60 dBm/
60 d 15 \
T TV Y ITT TR P | 80 -
10
| -100 dBrm,
|"|-H|||||| NI \‘- "“I"\‘I SRR c |

-20 dB ‘ | l -120 dBm/H:
i | M sy g s 1 "
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram

Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140

EWM PDSCH QPSK (%) 18.50

EVM PDSCH 16QAM (%) 13.50

EVM PDSCH 640Q8M (%) 2,65 9.00 2.65

EVM PDSCH 256Q4M (%) 4.50

EWM PDSCH 102404 (%) i

Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1 : .

EWVM All (%) 1.60 1.86 1.13 -

EVM Phys Channel (%) 2.06 2.41 1.33

EVIM Phys Signal (%) 071 0.85 0.61

Frequency Error (Hz) -3.09 -1.67 -4.30

Sampling Error (pprm) 0.02 0.27 -0.15

I/Q Offset (dBY -43.62 -43.45 -43.88 -

I/Q Gain Imbalance (dB) -0.00 0.00 -0.01

[/Q) Quadrature Error (°) 0.05 0.08 0.02

RSTP (dBm) 18.76 18.77 18.75 E

OSTP (dBm) 29.59 30.78 27.91

RSSI (dBm) 37.96 38.49 37.84

Power (dBm) 34.29 36.40 33.71

Crest Factor (dB) 14.73

.
e e L
m (it 08:36:11

08:36:11 01.02.2019

MultiView I Spectrum LTE E]
Ref Level 55.00 dBm Freq 1.9325GHz Mode DL FDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 42.90dB8  MIMO 1Tx/ 1 Rx Frame Count 1of1i (1)

TRGEXT1
1 Capt 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
8 ¥

| -60 dBm/
60 dem ic \
T T I T I T | a0 o]
10
-100 d@m/H

o AU A ‘n“p T ‘ 5

-20 dém T -120 dBm/H;
i~ \ i M
0.0 ms 2,01 ms/ 20.1 ms ) -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram

Frame Results 1/1 Mean Max Limit Min | Foints Measured : 42140

EWM PDSCH GPSK (%) 1850

EVM PDSCH 160QAM (%) 13.50

EVM PDSCH 64QAM (%) 2,25 9.00 2.25

EVIM PDSCH 2560481 (%) 4.50

EVM PDSCH 10240AM (%)

Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1

EVM All (%) 1.39 1.63 0.97 N

EWM Phys Channel (%) 1.78 2.09 1.15

EWM Phys Signal (%) 0.65 0.80 0.56

Frequency Error (Hz) -3.35 -1.57 -4.88

Sampling Error (ppm) 0.01 0.19 -0.18

1/Q Offset (dB) -43.63 -43.44 -43.75

1/Q Gain Imbalance (dB) 0.00 0.00 -0.00

I/Q Quadrature Error (°) 0.05 0.08 0.02

RSTP (dBrm) 18.75 18.76 18.75

OSTP (dBm) 29.53 30.73 27.85

RSSI (dBm) 37.95 38.49 37.84

Power (dBrm) 34.27 36.38 33.70

Crest Factor (dB) 14.75

S
m 01.02.2019

08:58:44 01.02.2019
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MultiView I Spectrum LTE D
Ref Level 55.00 dBm Freq 1.9325GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 4290 dB  MIMO 1Tx/ 1 Rx Frame Count 1 of1(1)
TRG.EXT1
1 Capture Buffer 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
CIv=TET
-60 dBm/
60 d P \
I IO T YT AT T A | g0 dl -
| 10
| -100 derm,
B"‘|'\‘IIIII| T “' lHl\H‘I § L 5
-20 dBi - -120 dBn/H;
. | 4 i &
0.0 ms 2.01 ms/ 20.1 ms | -3.84 MHz 768.0 kHz/ 3.84MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140
EWM PDSCH QPSK (%) 18.50
EVM PDSCH 16QAM (%) 13.50
EVM PDSCH 640Q8M (%) 2.06 9.00 2.06
EVM PDSCH 256Q4M (%) 4.50
EWM PDSCH 102404 (%)
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1
EWVM All (%) 1.29 1.49 0.92 !
EVM Phys Channel (%) 1.64 1.89 1.05
EVIM Phys Signal (%) 0.64 0.71 0.56
Frequency Error (Hz) -3.92 -1.98 -5.53
Sampling Error (pprm) 0.07 0.24 -0.04
I/Q Offset (dBY -43.63 -43.50 -43.74
I/Q Gain Imbalance (dB) -0.00 0.00 -0.01
[/Q) Quadrature Error (°) 0.01 0.04 -0.02
RSTP (dBm) 18.49 18.50 18.49
OSTP (dBm) 29.24 30.45 27.52
RSSI (dBm) 37.70 38.23 37.58
Power (dBm) 34.01 36.12 33.43
Crest Factor (dB) 14.71

.
e e L
m (it 09:21:15

09:21:16 01.02.2019

5M -1932.5MHz-TM3.1-Port 1 ~4:

-]

| MultiView I Spectrum § LTE
Ref Level 55.00 dBm Freq 1.9325GHz Mode DL FDD, 5 MHz Capture Time 20.1 ms Subframe Al SGL
Att 22 dB  Offset 42,90 dB MIMO 1Tx/ 1Rx Frame Count 1aof1(1)

TRGEXT1
1 Capture Buffer 3 EVM vs Carrier 01 Avg@®2 Min@3 Max ||5 Power Spectrum 01 Clrw

I

204

| | -60 !IBm/ !
60 dBm 15 | \\
| -80 dBm/H
10
A T -100 dBm/H
bl dBm J"‘l‘.fﬁﬂi“k“"r UN‘M:.‘ b
s o ‘x'_.l‘ WA AR TN AR

-20 dBlm l -120 dBm/H;
0.0 ms 2.01 ms/ 20.1 ms| -3.84 MHz 768.0 kHz/ 3.84MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram

Frame Results 1/1 Mean Max Limit Min | Points Measured : 42140

EWM PDSCH GPSK (%) 1850

EVM PDSCH 160QAM (%) 13.50

EVM PDSCH 6404M (%) 5.15 9.00 5.15

EVIM PDSCH 2560481 (%) 4.50

EVM PDSCH 10240AM (%)

Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1

EVM All (%) 5.15 5.74 4.53

EVM Phys Channel (%) 5.15 5.74 4,57

EWM Phys Signal (%) 5.15 5.83 3.82

Frequency Error (Hz) -1.76 2.67 -5.13 o

Sampling Error (ppm) 0.37 2.45 -1.74

1/Q Offset (dB) -42,88 -41.85 -43.78

1/Q Gain Imbalance (dB) -0.00 0.04 -0.03

I/Q Quadrature Error (°) -0.04 0.19 -0.18

RSTP (dBrm) 18.97 19.01 18.91

OSTP (dBm) 43.74 43,92 43.57

RSSI (dBm) 43.75 43.80 43.66

Power (dBrm) 43.75 43.80 43.65

Crest Factor (dB) 9.50

—
— = [Frmmwne 01.02.2010

08:18:45 01.02.2019
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LTE

[MultiView ISpectrum '

Ref Level 55.00 dBm Freq 1.9325GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 4290 dB  MIMO 1Tx/ 1 Rx Frame Count 1 of1(1)

TRG.EXT1
1 Capture Buffer C 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum O1 Clrw
20 dBm '

R A O N
| -80 dBm/H;
™ h -100 dBrmn,
o

-20 dal -120 dBrm/H
0.0 ms 2.01 ms/ 20.1 ms | -3.84 MHz 768.0 kHz/ 3.84MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram

Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140

EWM PDSCH QPSK (%) 18.50

EVM PDSCH 16QAM (%) 13.50

EVM PDSCH 640Q8M (%) 5.16 9.00 5.16

EVM PDSCH 256Q4M (%) 4.50

EWM PDSCH 102404 (%)

Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1

EWVM All (%) 5.15 5.74 4.54

EVM Phys Channel (%) 5.15 5.74 4,57

EVIM Phys Signal (%) 5,14 5.86 3.81

Frequency Error (Hz) -1.76 2.97 -4.55

Sampling Error (pprm) 0.36 2.40 -1.57

I/Q Offset (dBY -42.87 -41.87 -43.78 E

I/Q Gain Imbalance (dB) -0.00 0.04 -0.03

[/Q) Quadrature Error (°) -0.04 0.17 -0.19

RSTP (dBm) 18.63 18.67 18.57

OSTP (dBm) 43.40 43.56 43.22

RSSI (dBm) 43.41 43.46 43.32

Power (dBm) 43.41 43.44 43.31

Crest Factor (dB) 9.57

[ ———

Aborted

08:41:23 01.02.2019

S—
) 01.02.2019
08:41:23

MultiView I Spectrum § LTE E]
Ref Level 55.00 dBm Freq 1.9325GHz Mode DL FDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 42.90dB8  MIMO 1Tx/ 1 Rx Frame Count 1of1i (1)
TRGEXT1

3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw

1 Capt

T -60 dBm)] |

60 dem ic \h

| -B0 dBm/H
10
M YT -100 dBm/H;
S i fovlihl L i
P e et K

-20 dBlm -120 dBm, |H
0.0 ms 2,01 ms/ 20.1 ms | -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram

Frame Results 1/1 Mean Max Limit Min | Points Measured : 42140

EWM PDSCH GPSK (%) 1850 :

EVM PDSCH 160QAM (%) 13.50

EVM PDSCH 64QAM (%) S5.15 9.00 5.15

EVIM PDSCH 2560481 (%) 4.50

EVM PDSCH 10240AM (%)

Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1

EVM All (%) 5.15 5.75 4.55

EWM Phys Channel (%) 5.15 5.74 4.58

EWM Phys Signal (%) 5.16 5.84 3.82

Frequency Error (Hz) -1.48 2.34 -4.91

Sampling Error (ppm) 0.39 2.47 -1.64

1/Q Offset (dB) -42.,85 -41,91 -43.71

1/Q Gain Imbalance (dB) -0.00 0.04 -0.03

I/Q Quadrature Error (°) -0.04 0.18 -0.19

RSTP (dBrm) 18.48 18.52 18.43

OSTP (dBm) 43.25 43.41 43.08

RSSI (dBm) 43.26 43.32 43.17

Power (dBrm) 43.26 43.30 43.16

Crest Factor (dB) 9.52

01.02.2019
09:03:54 01.02.2019
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[MultiView ISpectrum ' LTE

Ref Level 55.00 dBm Freq 1.9325GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 4290 dB  MIMO 1Tx/ 1 Rx Frame Count 1 of1(1)
TRG.EXT1
1 Capture Buffer 3EVMuwvs Carrier Ol Avg@®2 Min@3 Max || 5 Power Spectrum O1 Clrw
20eBm ! !
-60 dem/) l\
15 \\
| -80 derm/H
10
| " ™ -100 dBrmn,
0 dem i — } s e :r i
-20 dal ‘ Kt I -120 dBrm/H
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140
EWM PDSCH QPSK (%) 18.50
EVM PDSCH 16QAM (%) 13.50
EVM PDSCH 640Q8M (%) 5.16 9.00 5.16
EVM PDSCH 256Q4M (%) 4.50
EWM PDSCH 102404 (%)
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1
EWVM All (%) 5.15 5.74 4.54
EVM Phys Channel (%) 5.15 5.73 4,58
EVIM Phys Signal (%) 5,17 5.88 3.83 ?
Frequency Error (Hz) -1.48 3.02 -5.25 N
Sampling Error (pprm) 0.38 2.37 -1.78
I/Q Offset (dBY -42.91 -41.99 -43.75
I/Q Gain Imbalance (dB) -0.00 0.04 -0.03
[/Q) Quadrature Error (°) -0.04 0.19 -0.18
RSTP (dBm) 18.42 18.47 18.38
OSTP (dBm) 43.20 43.36 43.03
RSSI (dBm) 43.20 43.26 43.12
Power (dBm) 43.21 43.24 43.11
Crest Factor (dB) 9.61
Aborted wa e
09:26:27 01.02.2019
5M -1932.5MHz-TM3.2-Port 1 ~4:
MultiView I Spectrum § LTE E]
Ref Level 55.00 dBm Freq 1.9325GHz Mode DL FDD, 5 MHz Capture Time 20.1 ms Subframe Al SGL
Att 22 dB  Offset 42,90 dB MIMO 1Tx/ 1Rx Frame Count 1aof1(1)
TRGEXT1
re Buffer 3 EVM vs Carrier 01 Avg@®2 Min@3 Max ||5 Power Spectrum 01 Clrw
TRl [
| ‘ ‘ | ‘ ‘ ‘ | 60 dBm/| ll
60 dBm 15 \w
| -80 dem/H
10 l ]
Aol ey -100 dBm/H
B [ Wi
o s ,ﬁﬁvl AT s
-20 dBIm -120 dBm/H.
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Points Measured : 42140
EVIM PDSCH QPSK (%) 5.86 18.50 5.86
EVM PDSCH 160QAM (%) 591 13.50 5.91 s -
EWM PDSCH 640AM [ %) 2,00 * ﬁ
EVIM PDSCH 2560481 (%) 4.50 WAL R
EVIM PDSCH 10240Q8M (%) :
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1 E
BV Al (%) 577 6.25 5.31 e s A
EWIM Phys Channel (%) 5,85 6.31 5.36 '& ‘7& ’&
EWM Phys Signal (%) 4,25 5.17 3.27
Frequency Error (Hz) -2.27 0.06 -4.70
Sampling Error (ppm) 0.18 1.96 -2.90 e el i
1/Q Offset (dB) -42.81 -42,22 -43.24 * * ‘*
1/Q Gain Imbalance (dB) 0.00 0.02 -0.01 PR R
I/Q Quadrature Error (°) -0.01 0.14 -0.17
RSTP (dBrm) 1895 18.97 18.92 5
OSTP (dBm) 43.41 43.53 43.18 i s -
RSSI (dBm ) 43.52 43.59 43.46 * § ; * *
Power (dBm 43,16 43,19 43,41 i i
Crest Factor (dB) 10.36
— . o
08:23:58 01.02.2019
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LTE

[MultiView ISpectrum '

(-]

Ref Level 55.00 dBm Freq 1.9325GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 4290 dB  MIMO 1Tx/ 1 Rx Frame Count 1 of1(1)
TRG.EXT1
1 Capture Buffer C 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum O1 Clrw
20eBm ! !
! RN N O A e s N
-80 dimn/H
Lokt L
(e ol i -100 dBrmn,
sl
REIL T L el
-120 dBrn/H:
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140 4
EWM PDSCH QPSK (%) 5.86 18.50 5.86 I
EVM PDSCH 16QAM (%) 5.94 13.50 5.94 o
EVM PDSCH 640QaM [ %) 9,00 .@.
EVM PDSCH 256Q4M (%) 4.50 i
EWM PDSCH 102404 (%) 3
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1 K e
B Al [%) 5.78 6.26 5.32 g
EVM Phys Channel (%) 5.86 6.32 5.36 ﬂ:
EVIM Phys Signal (%) 14,26 5.16 3.30
Frequency Error (Hz) -2.34 -0.67 -4.73
Sampling Error (pprm) 0.13 2.12 -2.89 i
1/Q Offset (dB) ~42.80 ~42.26 “43.24 ﬁ, %
I/Q Gain Imbalance (dB) 0.00 0.02 -0.01 3 R
[/Q) Quadrature Error (°) -0.01 0.15 -0.17
RSTP (dBm) 18.58 18.61 18.55
OSTP (dBm) 43.04 43.16 42.81 e :
RSSI (dBm) 43.16 43.22 43.10 ’* i
Power (dBm ) 43,10 43.12 43.04 -
Crest Factor (dB) 9.32
e e
08:46:34 01.02.2019
MultiView I Spectrum § LTE E]
Ref Level 55.00 dBm Freq 1.9325GHz Mode DL FDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 42.90dB8  MIMO 1Tx/ 1 Rx Frame Count 1of1i (1)
TRGEXT1
1 Capt 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
T -60 dBm/ ll
60 dBm 15 | \‘
| -80 dBm/H
10 | |
i W& h -100 dBm/H;
0 dBm c J o it
T i L
-20 dBIm a K -120 dBm/H.
0.0 ms 2,01 ms/ 20.1 ms ) -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Foints Measured : 42140
EVM PDSCH QPSK (%) 5.86 18.50 5.86
EVIM PDSCH 16QaM (%) 5,93 13,50 5.93 "
EVIM PDSCH 6.4QAM (%) 9,00 ﬁ A
EVM PDSCH 256Q4M [ %) 4.50 : ﬁ %
EVIM PDSCH 10240Q4M (%) .
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1 B e
BV Al (%) 5,78 6.26 5.32 & s
EWM Phys Channel (%) 5.86 6.32 5.37 E ﬁ
EWM Phys Signal (%) 427 5.26 3.31 :
Frequency Error (Hz) -2.17 0.09 -3.89
Sampling Error (ppm) 0.16 2.08 -2.88 i :
I/Q Offset (dB) -42.80 -42.27 -43.28 il %, *;
1/Q Gain Imbalance (dB) 0.00 0.02 -0.01 i S T
I/Q Quadrature Error (°) -0.01 0.15 -0.17
RSTP (dBrm) 18.45 18.47 18.41
OSTP (dBm) 42,91 43.03 42.68 i i
RSSI (dBm Y 43,02 43.08 42.96 ﬁ &
Power (dBrm) 42,96 42.98 42.91 :
Crest Factor (dB) 10.29
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MultiView I Spectrum § LTE
Ref Level 55.00 dBm Freq 1.9325GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 4290 dB  MIMO 1Tx/ 1 Rx Frame Count 1 of1(1)
TRG.EXT1
1 Capture Buffer 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
CTENEET !
| | | -60 dem/
60 d P | | L
| -80 dim/H
n | |
-100 dBrm,
o b . | W A ™
i '
-20 dBl d o -120 dBrn/H:
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140
EVM PDSCH GPSK (%) 5.86 18.50 5.86
EVM PDSCH 16QAM (%) 591 13.50 5.91 -
EVM PDSCH 6404M (%) 2,00 *
EVM PDSCH 256Q4M (%) 4.50 <
EWM PDSCH 102404 (%)
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1 :
EWVM All (%) 5.77 6.25 5.30 i
EVM Phys Channel (%) 5.85 6.31 5.35 %
EVIM Phys Signal (%) 4,25 5,17 3.78 ’
Frequency Error (Hz) -2.06 1.59 -3.63 *
Sampling Error (pprm) 0.16 1.86 -2.84 il
I/Q Offset (dBY -42.81 ~42.21 ~43.21 ﬁ,
I/Q Gain Imbalance (dB) 0.00 0.01 -0.01 i
[/Q) Quadrature Error (°) -0.01 0.15 -0.17 R
RSTP (dBm) 18.37 18.40 18.34 X
OSTP (dBm) 42.83 42,95 42.60 —
RSSI(dBm) 42,95 43,01 42,88 ﬁ‘ *
Power (dBm) 42.88 42,91 42.83 )
Crest Factor (dB) 10.31

T
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5M -1932.5MHz-TM3.3-Port 1 ~4:
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MultiView I Spectrum § LTE
Ref Level 55.00 dBm Freq 1.9325GHz Mode DL FDD, 5 MHz Capture Time 20.1 ms Subframe Al SGL
Att 22 dB  Offset 42,90 dB MIMO 1Tx/ 1Rx Frame Count 1aof1(1)
TRGEXT1
re Buffer 3 EVM vs Carrier 01 Avg@®2 Min@3 Max ||5 Power Spectrum 01 Clrw
ET T : - [
aannaan N \
60 dBm 15w | | L
| -80 dem/H
| Wik

B ::ﬁ“ W:u . —1uu|dam |

0 derh } by
| s T |

-20 dem -120 dBm/H.
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Points Measured : 42140
EVIM PDSCH QPSK (%) 12.14 18.50 12.14
EWM PDSCH 16CAN %) 6.57 13.50 6.57 . " .
EVM PDSCH 640AM (%) 9.00 £ X . = :
EWIM PDSCH 2560AM (%) 4.50 : . A
EVM PDSCH 10240AM (%) : 3
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1 % g
EVM All (%) 9.52 10.95 7.55 g g e
EWM Phys Channel { %) 9.71 11.13 7.79 -*f * * %
EWM Phys Signal (%) 533 6.42 3.82 '
Frequency Error (Hz) -2.66 1.36 -5.95 - -
Sampling Error (ppm) 0.41 2.10 -1.76
1/Q Offset (dB) -42,89 -41.88 -43.50 } il
1/Q Gain Imbalance (dB) -0.02 0.03 -0.09 * ﬁ *
I/Q Quadrature Error (°) 0.02 0.34 -0.13
RSTP (dBrm) 18.90 18.96 18.86
OSTP (dBm) 43,92 44,29 43.41 ) o
RSSI (dBm Y 43,85 43,92 43.76 ;@ % «%
Power (dBm 43,95 44,06 43,72 il "
Crest Factor (dB) 9.39
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MultiView I Spectrum § LTE D
Ref Level 55.00 dBm Freq 1.9325GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 4290 dB  MIMO 1Tx/ 1 Rx Frame Count 1 of1(1)
TRG.EXT1
1 Capture Buffer 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
20eBm !
1 i A O A B A o on \
15 %— L |
-80 dBfn/H
10 p"v‘t‘ WW ol 14 v
| ﬂ: ﬁ'm I\JJ -100 dBrm,
Em ‘[ T I 5 .IMMWJW AR
' T LR L ek i il
-20 dBl ‘ -120 dBrn/H:
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140 B
EVM PDSCH GPSK (%) 12.17 18.50 12.17
EVM PDSCH 16QAM (%) 6.58 13.50 6.58
EVM PDSCH 6404M (%) 2,00 *
EVM PDSCH 256Q4M (%) 4.50 ’
EWM PDSCH 102404 (%)
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1
EWVM All (%) 9.55 10.95 7.57 * e
EVM Phys Channel (%) 9.73 11.14 7.81 . *
EVIM Phys Signal (%) 5,35 6.46 3.89
Frequency Error (Hz) -2.14 2.24 -6.69 &
Sampling Error (pprm) 0.47 2.23 -1.67 X
/Q Offset (dB) -42.87 -41.84 -43.47 4 e
I/Q Gain Imbalance (dB) -0.02 0.03 -0.09 @ ﬁ; *
[/Q) Quadrature Error (°) 0.02 0.33 -0.14
RSTP (dBm) 18.46 18.52 18.42
OSTP (dBm) 43.47 43.85 42.97 e
RSSI (dBrm) 43,40 43,48 43.32 " #»
Power (dBm) 43.51 43.62 43.28 i
Crest Factor (dB) 9.31
e e o
08:51:44 01.02.2019
MultiView I Spectrum § LTE E]
Ref Level 55.00 dBm Freq 1.9325GHz Mode DL FDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 42.90dB8  MIMO 1Tx/ 1 Rx Frame Count 1of1i (1)
TRGEXT1
1 Capt 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
BB
| ‘ | ‘ ‘ ‘ | -60 dem/) |
60 dBm g m | \\
-80 dbm/H
| . ity L ]
e IUJ 1]
-100 dBm/H.
0 [4Bm T s L Sl
i #
-20 dBIm -120 dBm/H.
0.0 ms 2,01 ms/ 20.1 ms ) -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Foints Measured : 42140 i
EVM PDSCH QPSK (%) 12.16 18.50 12.16
EVIM PDSCH 16QaM (%) 6.58 13,50 6.58 . y .
EWM PDSCH 640AM [ %) 2,00 ‘% : W
EVM PDSCH 256Q4M [ %) 4.50 i
EVIM PDSCH 10240Q4M (%)
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1
EVM All (%) 9.54 10.95 7.54 ey ™y
EVM Phys Channel (%) 9,72 11.14 7.78 * * » *
EWM Phys Signal (%) 534 6.18 3.88
Frequency Error (Hz) -3.28 1.22 -8.46
Sampling Error (ppm) 0.52 2.30 -1.71 X
1/Q Offset (dB) -42,90 -41.88 -43.18 e e
1/Q Gain Imbalance (dB) -0.02 0.03 -0.09 ﬁ “ﬁ“ )ﬁ:
I/Q Quadrature Error (°) 0.02 0.34 -0.14
RSTP (dBrm) 18.35 18.41 18.31
OSTP (dBm) 43.36 43.74 42.86 - o
RSSI (dBm) 43,29 43.37 43.21 % %
Power (dBm 43,40 43,51 43,17 =
Crest Factor (dB) 9.39
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MultiView I Spectrum § LTE D
Ref Level 55.00 dBm Freq 1.9325GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 4290 dB  MIMO 1Tx/ 1 Rx Frame Count 1 of1(1)
TRG.EXT1
1 Capture Buffer 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
20eBm ! ! !
S s M N A A | | N
15 %— - |
| -80 dEm/H
0 A hh ” " | | |
| | !}F u -100 dBrm,
0 dem T I 5 .MMM My
T ||
-20 de| -120 dBrn/H:
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140
EVM PDSCH GPSK (%) 12.16 18.50 12.16
EWM PDSCH 160AM [ %) 6.59 13.50 6.59 - e
EVIM PDSCH 640QaM (%) 2.00 * *
EVIM PDSCH 2560QaM (%) 4,50 E o
EWM PDSCH 102404 (%)
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1
B Al [%) 9.54 10.96 7.56 L e
EWM Phys Channel (%) 9.73 11.14 7.80 - ﬁ'
EVIM Phys Signal (%) 5,35 6.51 3.84
Frequency Error (Hz) -3.00 0.39 -7.15 -
Sampling Error (pprm) 0.42 2.12 -1.81 X
I/Q Offset (dBY -42.94 -41.91 -43.74 *’ ’ﬁ
I/Q Gain Imbalance (dB) -0.02 0.03 -0.09
[/Q) Quadrature Error (°) 0.02 0.33 -0.14
RSTP (dBm) 18.32 18.38 18.28
OSTP (dBm) 43.33 43.70 42.83 " o o
RSSI(dBm) 13.26 43,33 43,17 * * . & *
Power (dBm) 43.36 a43.47 43.13 : - o
Crest Factor (dB) 9.60

.
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5M -1967.5MHz-TM2.0-Port 1 ~4:
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MultiView I Spectrum LTE
Ref Level 55.00 dBm Freq 1.9675GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe Al SGL
Att 22 dB  Offset 42,90 dB MIMO 1Tx/ 1Rx Frame Count 1aof1(1)
TRGEXT1
re Buffer 3 EVM vs Carrier 01 Avg@®2 Min@3 Max ||5 Power Spectrum 01 Clrw
80 dB
| | -60 !IBm/
60 dBm 15 | | L
| -80 7H.
10 ||
-100 dBm/H;
d T L T |
-20 dBm -120 dBm/H;
i i @
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Points Measured : 42140
EWM PDSCH GPSK (%) 1850
EVM PDSCH 160QAM (%) 13.50
EVM PDSCH 6404M (%) 4.21 9.00 4.21
EVIM PDSCH 2560481 (%) 4.50
EVM PDSCH 10240AM (%) E
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1
EVM All (%) 2.46 2.82 1.67
EVM Phys Channel (%) 3.22 3.71 2.00
EWM Phys Signal (%) 0,90 1.01 0.71
Frequency Error (Hz) -3.58 -2.65 -4.78
Sampling Error (ppm) 0.10 0.18 -0.02
1/Q Offset (dB) -43.66 -43,40 -44,16
1/Q Gain Imbalance (dB) -0.00 -0.00 -0.00
I/Q Quadrature Error (°) -0.06 -0.01 -0.11 R -
RSTP (dBrm) 19.97 19.99 19.96 .
OSTP (dBm) 30.98 31.91 29.77
RSSI (dBm) 39.18 39.72 39.08
Power (dBrm) 35.55 37.60 34.98
Crest Factor (dB) 15.81
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MultiView I Spectrum LTE
Ref Level 55.00 dBm Freq 1.9675GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 4290 dB  MIMO 1Tx/ 1 Rx Frame Count 1 of1(1)
TRG.EXT1
1 Capture Buffer 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
CTENEET
| | -60 dBm/
60 d P | | L
| -80 H o
| n ||
| -100 derm,
L R I (L] [ L A 3
-20 dBf -120 dBm/H
...] | by L
0.0 ms 2.01 ms/ 20.1 ms | -3.84 MHz 768.0 kHz/ 3.84MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140
EWM PDSCH QPSK (%) 18.50
EVM PDSCH 16QAM (%) 13.50
EVM PDSCH 640Q8M (%) 2.59 9.00 2.59
EVM PDSCH 256Q4M (%) 4.50
EWM PDSCH 102404 (%)
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1
EWVM All (%) 1.58 1.73 1.13
EWM Phys Channel (%) 2.03 2.25 1.29 .
EVIM Phys Signal (%) 0.70 0.83 0.58
Frequency Error (Hz) -3.99 -2.25 -5.16
Sampling Error (pprm) 0.03 0.14 -0.04
I/Q Offset (dBY -43.66 -43.43 ~44.,22
I/Q Gain Imbalance (dB) -0.00 0.00 -0.01 .
[/Q) Quadrature Error (°) -0.04 -0.01 -0.08
RSTP (dBm) 19.77 19.79 19.77
OSTP (dBm) 30.59 31.51 29.50
RSSI (dBm) 38.99 39.52 38.89
Power (dBm) 35.32 37.39 34.75
Crest Factor (dB) 15.54
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MultiView I Spectrum § LTE E]
Ref Level 55.00 dBm Freq 1.9675GHz Mode DL FDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 42.90dB8  MIMO 1Tx/ 1 Rx Frame Count 1of1i (1)

TRGEXT1
1 Capt 3 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
8 ¥

| ‘ ‘ | -60 dem/!
60 dBm 15 | | L
| -80 H.
10 | |
-100 dBm/H;
(LA AR 5

-20 dBm -120 dBm/H
A— b abudin o iy
0.0 ms 2,01 ms/ 20.1 ms ) -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram

Frame Results 1/1 Mean Max Limit Min | Foints Measured : 42140

EWM PDSCH GPSK (%) 1850

EVM PDSCH 160QAM (%) 13.50

EVM PDSCH 64QAM (%) 2.16 9.00 2.16

EVIM PDSCH 2560481 (%) 4.50 '

EVM PDSCH 10240AM (%)

Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1

EVM All (%) 1.32 1.46 0.92

EVM Phys Channel (%) 1.70 1.87 1.07 .

EWM Phys Signal (%) 061 0.69 0.53

Frequency Error (Hz) -3.78 -1.40 -4.94

Sampling Error (ppm) 0.03 0.11 -0.02

1/Q Offset (dB) -43.66 -43,49 -44,10

1/Q Gain Imbalance (dB) -0.00 0.00 -0.01 .

I/Q Quadrature Error (°) -0.02 -0.02 -0.02 R -

RSTP (dBrm) 19.87 19.88 19.86 :

OSTP (dBm) 30.65 31.56 29.60

RSSI (dBm) 39.09 39.62 38.99

Power (dBrm) 35.41 37.47 34.84

Crest Factor (dB) 15.42
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MultiView I Spectrum LTE
Ref Level 55.00 dBm Freq 1.9675GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 4290 dB  MIMO 1Tx/ 1 Rx Frame Count 1 of1(1)
TRG.EXT1
1 Capture Buffer 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
CTENEET
| | -60 dBm/
60 d P | | k
| -80 H
n | |
| -100 derm,
lfml (LI (IS I “‘I I} UL L L AL LA 1N
-20 dBf -120 dBm/H
el uitki
0.0 ms 2.01 ms/ 20.1 ms | -3.84 MHz 768.0 kHz/ 3.84MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140
EWM PDSCH QPSK (%) 18.50
EVM PDSCH 16QAM (%) 13.50
EVM PDSCH 640Q8M (%) 2.10 9.00 2.10 .
EVM PDSCH 256Q4M (%) 4.50 !
EWM PDSCH 102404 (%) .
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1
EWVM All (%) 1.32 1.46 0.93
EVM Phys Channel (%) 1.68 1.85 1.06
EVIM Phys Signal (%) 0.66 0.76 0.59
Frequency Error (Hz) -3.32 -1.52 -4.93
Sampling Error (pprm) 0.11 0.23 -0.00
I/Q Offset (dBY -43.64 -43.43 -43.95
I/Q Gain Imbalance (dB) 0.00 0.00 -0.00 -
[/Q) Quadrature Error (°) -0.02 0.02 -0.06
RSTP (dBm) 19.69 19.70 19.68
OSTP (dBm) 30.46 31.37 29.39
RSSI (dBm) 38.90 39.43 38.81 '
Power (dBm) 35.22 37.29 34.65
Crest Factor (dB) 15.95
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5M -1967.5MHz-TM3.1-Port 1 ~4:

-]

| MultiView ISpectrum ! LTE
Ref Level 55.00 dBm Freq 1.9675GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe Al SGL
Att 22 dB  Offset 42,90 dB MIMO 1Tx/ 1Rx Frame Count 1aof1(1)
TRGEXT1
1 Capture Buffer 3 EVM vs Carrier 01 Avg@®2 Min@3 Max ||5 Power Spectrum 01 Clrw
80,8 ! [l
| | -60 dBm)] I
50 dBm 15 | \‘
| -80 dBm/H
10
o e -100 dBm/H
0 dm H|. ﬁﬁ‘r g - ';&M'r" -("Jn. ol "
-20 dBm e —120|dam H
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Points Measured : 42140 R
EWM PDSCH GPSK (%) 1850
EVM PDSCH 160QAM (%) 13.50
EVM PDSCH 6404M (%) 5.12 9.00 5.12 .
EVIM PDSCH 2560481 (%) 4.50 &
EVM PDSCH 10240AM (%) -.
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1
EVM All (%) 5.10 5.61 4.50
EVM Phys Channel (%) 5.11 5.63 4,55
EWM Phys Signal (%) 4.97 6.03 3.39 : .
Frequency Error (Hz) -3.39 0.03 -6.88 o i
Sampling Error (ppm) 0.06 1.89 -2.25
1/Q Offset (dB) -43,25 -41.38 -44.66
1/Q Gain Imbalance (dB) 0.01 0.04 -0.02
I/Q Quadrature Error (°) 0.00 0.27 -0.16
RSTP (dBrm) 19.96 20.00 19.90
OSTP (dBm ) 14,67 44,85 44,46
RSSI (dBm) 44.74 44.82 44.66
Power (dBrm) 4471 44,79 44,62
Crest Factor (dB) 9.94
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[ MultiView I Spectrum LTE
Ref Level 55.00 dBm Freq 1.9675GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 4290 dB  MIMO 1Tx/ 1 Rx Frame Count 1 of1(1)
TRG.EXT1
1 Capture Buffer 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
20eBm ! T
l ‘ | | | -60 dem/)
60 d P | \W
| -80 derm/H
10
| | e o -100 darm,
0 bem | | RN S, ﬁ%
| 5 M T hbry
-20 dal R -120 dem, |
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140
EWM PDSCH QPSK (%) 18.50
EVM PDSCH 16QAM (%) 13.50
EVM PDSCH 640Q8M (%) 5.15 9.00 5.15
EVM PDSCH 256Q4M (%) 4.50
EWM PDSCH 102404 (%)
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1
EWVM All (%) 5.13 5.64 4.53 .
EVM Phys Channel (%) 5.13 5.66 4,57 E
EVIM Phys Signal (%) 501 6.03 3.48
Frequency Error (Hz) -3.29 -1.06 -5.85 %
Sampling Error (pprm) 0.01 1.86 -2.24
I/Q Offset (dBY -43.22 -41.48 ~44.78
I/Q Gain Imbalance (dB) 0.01 0.04 -0.02 .
[/Q) Quadrature Error (°) 0.00 0.27 -0.17
RSTP (dBm) 19.60 19.64 19.54
OSTP (dBm) 44,31 44,49 44,10
RSSI (dBm) 44.38 44,45 44.30
Power (dBm) 44,35 44,43 44.26
Crest Factor (dB) 10.01 )
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MultiView I Spectrum LTE E]
Ref Level 55.00 dBm Freq 1.9675GHz Mode DL FDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 42.90dB8  MIMO 1Tx/ 1 Rx Frame Count 1of1i (1)
TRGEXT1
1 Capture Buffer 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
IR T
| | -60 dBm)/ I
50 dBm 15 | L
| -B0 dem/H
Ll 1 p y ‘ . | o
[T T Y O -100 dBm/H
1] dB”'l ; c :’n:_wr ek e m‘lhtri, rj v' % | |
(TP TN PN N
-20 dém AR AT ~120 dem/H
0.0 ms 2,01 ms/ 20.1 ms ) -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Foints Measured : 42140
EWM PDSCH GPSK (%) 1850
EVM PDSCH 160QAM (%) 13.50
EVM PDSCH 64QAM (%) S5.15 9.00 5.15
EVIM PDSCH 2560481 (%) 4.50
EVM PDSCH 10240AM (%)
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1
EVM All (%) 5.13 5.65 4.53
EWM Phys Channel (%) 5.13 5.66 4.58
EWM Phys Signal (%) 5.00 6.02 342
Frequency Error (Hz) -3.39 -1.10 -5.35
Sampling Error (ppm) -0.01 1.79 -2.19
1/Q Offset (dB) -43.24 -41,46 -44,82
1/Q Gain Imbalance (dB) 0.00 0.04 -0.02 B
1/Q Quadrature Error (°) 0.00 0.29 -0.16
RSTP (dBrm) 19.58 19.62 19.52 ;
OSTP (dBm ) 44,30 44,47 44,08
RSSI (dBm ) 44,36 44,44 44,29
Power (dBrm) 44,34 44,42 44,25
Crest Factor (dB) 9.67
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[ MultiView I Spectrum LTE D
Ref Level 55.00 dBm Freq 1.9675GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 4290 dB  MIMO 1Tx/ 1 Rx Frame Count 1 of1(1)

TRG.EXT1
1 Capture Buffer C 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum O1 Clrw
20eBm ! :

| ] o N
-80 derm/H
e -100 derm,
.;L"ﬁ‘” i

-20 dal e -120 dem/H
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram

Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140 P

EWM PDSCH QPSK (%) 18.50

EVM PDSCH 16QAM (%) 13.50

EVM PDSCH 640Q8M (%) 5.14 9.00 5.14

EVM PDSCH 256Q4M (%) 4.50

EWM PDSCH 102404 (%)

Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1

EWVM All (%) 5.12 5.63 4.52

EVM Phys Channel (%) 5.12 5.66 4,57

EVIM Phys Signal (%) 4,98 5.99 3.41 :

Frequency Error (Hz) -2.50 1.15 -5.23 e
Sampling Error (pprm) 0.05 1.84 -2.16

I/Q Offset (dBY -43.27 ~41.41 ~44.77

I/Q Gain Imbalance (dB) 0.00 0.04 -0.02

[/Q) Quadrature Error (°) 0.00 0.29 -0.16

RSTP (dBm) 19.53 19.58 19.48

OSTP (dBm) 44,25 44,42 44.03

RSSI (dBm) 44.31 44,39 44.24

Power (dBm) 44,29 44,37 44,20

Crest Factor (dB) 9.76

.
e e L
m (it 09:26:59

09:26:59 01.02.2019

5M -1967.5MHz-TM3.2-Port 1 ~4:

-]

| MultiView ISpectrum LTE

Ref Level 55.00 dBm Freq 1.9675GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe Al SGL

Att 22 dB  Offset 42,90 dB MIMO 1Tx/ 1Rx Frame Count 1aof1(1)

TRGEXT1
1 Capture Buffer 3 EVM vs Carrier 01 Avg@®2 Min@3 Max ||5 Power Spectrum 01 Clrw
ET T : : ! [ I

i
60 dBm 15 | \m
| -80 dBm/H
10
ML -100 d@m/H

0 dim . . | |

-20 dBlm m -120 dBm/H;
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram

Frame Results 1/1 Mean Max Limit Min | Points Measured : 42140

EVIM PDSCH QPSK (%) 5.69 18.50 5.69

EVM PDSCH 160QAM (%) 592 13.50 5.92 - .

EVM PDSCH 640AM (%) 2,00 e .

EWM PDSCH 25604M (%) 4.50 o e

EVM PDSCH 10240AM (%)

Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1

EVM All (%) 5.70 6.21 5.26 LA

EWM Phys Channel { %) 5.78 6.26 5.32 %’

EWM Phys Signal (%) 4,23 4.95 345

Frequency Error (Hz) -2.41 1.25 -4,13

Sampling Error (ppm) 0.11 1.91 -1.92 g

1/Q Offset (dB) -42,83 -42.26 -44,10 *

1/Q Gain Imbalance (dB) 0.01 0.04 -0.02 SR

I/Q Quadrature Error (°) -0.00 0.24 -0.14 B

RSTP (dBrm) 19.80 19.84 19.76 i

OSTP (dBm) 44.34 44,48 44.26 v i

RSSI (dBm) 44,39 44.42 44.35 *

Power (dBrm) 44,33 44,35 44,30

Crest Factor (dB) 9.63

—
m 01.02.2019

08:24:30 01.02.2019
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[ MultiView I Spectrum LTE

Capture Time 20.1 ms Subframe A&l

Frame Count 1 of 1 (1)

Ref Level 55.00 dBm Freq
Att
TRG.EXT1

19675 GHz Mode DL FDD, 5 MHz

22de  Offset 42.90d8  MIMO 1T/ 1 Rx

3 EVM vs Carrier 01 Avg@2 Min@3 Max || 5 Power Spectrum

1 Capture Buffer

SGL

O1 Clrw

20eBm ! !
i IR N
-80 dem/H
-100 dBrm,
e,
-120 dBrn/H:
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140
EVM PDSCH GPSK (%) 5.69 18.50 5.69
EWM PDSCH 160AM [ %) 5.94 13.50 5,94 L
EVIM PDSCH 640AM [ %)) 2,00 ﬁ
EVM PDSCH 256Q4M (%) 4.50 R
EWM PDSCH 102404 (%)
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1
EWVM All (%) 571 6.21 5.28 v i
EWM Phys Channel (%) 579 6.26 5.34 % *?
EVM Phys Signal [ %) 4.25 5.02 3.44 : ’
Frequency Error (Hz) -2.94 -0.31 -4.79 #
Sampling Error (pprm) 0.09 1.77 -1.70 . o o
1/Q) Offset (dB) -42.87 ~42.29 -44.38 ﬁ % ,*
I/Q Gain Imbalance (dB) 0.01 0.04 -0.02 i R s
[/Q) Quadrature Error (°) -0.00 0.24 -0.13 B
RSTP (dBm) 19.63 19.67 19.59
OSTP (dBm) 44,17 44,21 44.08 B
RSSI (dBm) 44,22 44,25 4417 g’ *
Power (dBm) 44,15 44,18 44,12 :
Crest Factor (dB) 9.50
01.02.2019
Aborted SN s
08:47:06 01.02.2019
MultiView I Spectrum LTE E]
Ref Level 55.00 dBm Freq 1.9675GHz Mode DL FDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 42.90dB8  MIMO 1Tx/ 1 Rx Frame Count 1of1i (1)
TRGEXT1
1 Capture Buffer 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
0
~60 dem/) \
15 \‘“
| -80 dem/H
-100 dBm/H.
-20 dBIm -120 dBm/H.
0.0 ms 2,01 ms/ 20.1 ms ) -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Foints Measured : 42140
EVM PDSCH QPSK (%) 5.70 18.50 5.70
EVM PDSCH 160QAM (%) 5.94 13.50 5.94
EWM PDSCH 640AM [ %) 9.00
EVIM PDSCH 2560481 (%) 4.50
EVM PDSCH 10240AM (%)
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1
EVM All (%) 572 6.20 5.28
EWM Phys Channel (%) 5.79 6.26 5.35
EWM Phys Signal (%) 4,25 5.00 345
Frequency Error (Hz) -3.18 -0.61 -5.16
Sampling Error (ppm) 0.15 1.72 -1.68
1/Q Offset (dB) -42,89 -42.33 -44,16
1/Q Gain Imbalance (dB) 0.01 0.04 -0.02
I/Q Quadrature Error (°) -0.00 0.26 -0.13
RSTP (dBrm) 19.56 19.59 19.52
OSTP (dBm ) 44,10 44,24 44,01
RSSI (dBm ) 44,14 44,18 44,11
Power (dBrm) 44,08 44,11 44,05
Crest Factor (dB) 9.51

T —
09:09:36 01.02.2019
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[ MultiView I Spectrum LTE

Ref Level 55.00 dBm Freq 1.9675GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL

Att 22dB  Offset 4290 dB  MIMO 1Tx/ 1 Rx Frame Count 1 of1(1)

TRG.EXT1
1 Capture Buffer C 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum O1 Clrw
20eBm !

| | a0 g
60 d P | \-—4
| -80 dem/H
. 1 ]
T A ko] -100 dBrm,
0 dB‘|.‘| W s o oAU, M | |
| | i

-20 dal -120 dBm, |
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram

Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140

EVM PDSCH GPSK (%) 5.68 18.50 5.68

EVM PDSCH 16QAM (%) 591 13.50 5.91

EVIM PDSCH 640QaM (%) 2,00 : -

EVM PDSCH 256Q4M (%) 4.50

EVIM PDSCH 1024QAM (%)
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1

B Al [%) 5.69 6.19 5.24 e
EWM Phys Channel (%) 577 6.25 5.31 ‘ﬁ‘
EVM Phys Signal [ %) 4.23 1.98 3.46 :
Frequency Error (Hz) -2.34 1.06 -4.99 +
Sampling Error (pprm) 0.11 1.88 -1.98 o
I/Q Offset (dBY -42.79 -42.23 ~44,30 *
I/Q Gain Imbalance (dB) 0.01 0.04 -0.02 b
[/Q) Quadrature Error (°) -0.00 0.26 -0.14 i
RSTP (dBm) 19.52 19.56 19.48

OSTP (dBm) 44.07 44,20 43.98 d
RSSI (dBm) 44,11 4414 44.07 %
Power (dBm) 44,05 44,08 44,02 :
Crest Factor (dB) 9.61

.
e e e
m (it 09:32:10

09:32:11 01.02.2019

5M -1967.5MHz-TM3.3-Port 1 ~4:

-]

| MultiView ISpectrum LTE

Ref Level 55.00 dBm Freq 1.9675GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe Al SGL

Att 22 dB  Offset 42,90 dB MIMO 1Tx/ 1Rx Frame Count 1aof1(1)

TRGEXT1
1 Capture Buffer 3 EVM vs Carrier 01 Avg@®2 Min@3 Max ||5 Power Spectrum 01 Clrw
TRl ! [ [ '\

| ‘ | | | | l 60 dBmy;
60 dBm 15w NN nl‘ | \&
| w -80 dem/H
10 ) fl'.v T " 4
/; Gl W [ -100 dBm/H.

0 dBrm B FMU(IW _,Mﬁiw “'J”J g ),

-20 dBIm -120 dBm/H.
0.0 ms 2.01 ms/ 20.1 ms ]| -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram

Frame Results 1/1 Mean Max Limit Min | Points Measured : 42140

EVIM PDSCH QPSK (%) 12.19 18.50 12.19

EVM PDSCH 160QAM (%) 6.68 13.50 6.68 o

EVM PDSCH 6404AM (%) 2.00 % E

EVIM PDSCH 2560481 (%) 4.50 - -

EVM PDSCH 10240AM (%)
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1

EVM All (%) 9.58 11.29 7.74 oy 0 ke

EWM Phys Channel { %) 9.77 11.49 7.98 * *‘ 'ﬁ

EVIM Phys Signal (%) 5.32 6.31 3.94

Frequency Error (Hz) -2.54 1.22 -4.93 A
Sampling Error (ppm) -0.19 2.25 -3.27 ! .
1/Q Offset (dB) -42,91 -41.60 -43.81 i vy e
1/Q Gain Imbalance (dB) -0.01 0.01 -0.05 % * *
I/Q Quadrature Error (°) -0.09 0.09 -0.41

RSTP (dBrm) 19.83 19.88 19.78

OSTP (dBm ) 14,92 45.06 44.73 o .

RSSI (dBm) 44,80 44,95 44.64 * * *

Power (dBm) 44,87 44,97 44,72 . "

Crest Factor (dB) 9.46

—
m 01.02.2019

08:29:41 01.02.2019
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[ MultiView I Spectrum LTE

Capture Time 20.1 ms Subframe A&l

Frame Count 1 of 1 (1)

Ref Level 55.00 dBm Freq
Att
TRG.EXT1

19675 GHz Mode DL FDD, 5 MHz

22de  Offset 42.90d8  MIMO 1T/ 1 Rx

3 EVM vs Carrier 01 Avg@2 Min@3 Max || 5 Power Spectrum

SGL

O1 Clrw

1 Capture Buffer

SreBm ! . \
AN N N B w50 gy \\
-80 dem/H
Pty
l! -100 dBrm,
oL TN M
I L e )
-120 dBrn/H:
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140
EVM PDSCH GPSK (%) 12.23 18.50 12.23
EVM PDSCH 16QAM (%) 6.70 13.50 6.70 o . -
EVM PDSCH 6404M (%) 2.00 ,% *‘ S ﬁt N
EVM PDSCH 256Q4M (%) 4.50 i 1N N :
EWM PDSCH 102404 (%)
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1
EWVM All (%) 9.62 11.32 7.77 o i s e
EWM Phys Channel (%) 9.81 11.52 8.01 * * # &
EVM Phys Signal [ %) 5.33 6.32 3.94
Frequency Error (Hz) -2.83 0.75 -4.84 £ #
Sampling Error (pprm) -0.14 2.42 -3.06 X
I/Q Offset (dB) -42.85 -41.42 -43.89 e 3
I/Q Gain Imbalance (dB) -0.01 0.01 -0.05 & % *
[/Q) Quadrature Error (°) -0.10 0.10 -0.41
RSTP (dBm) 19.55 19.61 19.50
OSTP (dBm) 44.64 44.78 44.45 S ki :
RSSI(dBm) 14,52 44,68 44,36 * * *ﬁ
Power (dBm) 44,59 44,70 44,44 i
Crest Factor (dB) 9.10 I
. o
08:52:16 01.02.2019
MultiView I Spectrum LTE E]
Ref Level 55.00 dBm Freq 1.9675GHz Mode DLFDD, SMHz Capture Time 20.1 ms Subframe Al SGL
Att 22dB  Offset 42.90dB  MIMO 1Tx/ 1 Rx  Frame Count 1 of1(1)
TRGEXT1
1 Capture Buffer C 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
BOABM ! ‘\‘
i i s I A I I N
15 %— ”w
w \It -80 dem/H
10 v il A
AI u -100 dBm/H.
0 dBm - . #MH Iy Plige ‘:J“.AA.M o
-20 dBIm -120 dBm/H.
0.0 ms 2,01 ms/ 20.1 ms ) -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Foints Measured : 42140
EVM PDSCH QPSK (%) 12.23 18.50 12.23
EVM PDSCH 160QAM (%) 6.71 13.50 6.71 - N
EWM PDSCH 640AM [ %) 9.00 % ¢ 3
EWM PDSCH 25604M (%) 4.50 R -
EVM PDSCH 10240AM (%)
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1
EVM All (%) 961 11.35 777 e o
EVM Phys Channel (%) 9.80 11.55 8.01 ﬁ ﬁ %’
EWM Phys Signal (%) 534 6.40 3.95
Frequency Error (Hz) -2.22 2.78 -4.89 i
Sampling Error (ppm) -0.13 2.46 -3.44 -
1/Q Offset (dB) -42,87 -41.35 -43.90 * F
1/Q Gain Imbalance (dB) -0.01 0.01 -0.05 S ¥
I/Q Quadrature Error (°) -0.09 0.10 -0.43 i
RSTP (dBrm) 19.52 19.58 19.47 2
OSTP (dBm ) 14,61 44,75 44,42 L
RSSI (dBm) 44,49 44.65 44.33 . 2 . *
Power (dBrm) 44,56 44,66 44,41 o :
Crest Factor (dB) 9.15

09:14:47 01.02.2019
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[ MultiView I Spectrum

e o)

Ref Level 55.00 dBm Freq
Att 22dB  Offset
TRG.EXT1
1 Capture Buffer

1.9675 GHz
42.90d8  MIMO

Mode DL FDD, 5 MHz
1 Tx/ 1 Rx

3 EVM vs Carrier

Capture Time 20.1 ms
Frame Count 1 of 1 (1)

01 Avg@2 Min@3 Max

Subframe Al

5 Power Spectrum

SGL

O1 Clrw

EVIM PDSCH 1024QAM (%)
Results for Selection

Subframes All, Selection Ant 1, Frame Results 1/1

09:37:21 01.02.2019

EVIM Al (%) 9.61 11.34 7.78
EVM Phys Channel (%) 9.80 11.54 8.03
EVIM Phys Signal (%) 5,35 6.39 3.95
Frequency Error (Hz) -2.83 -0.09 -4.41
Sampling Error (pprm) -0.19 2.42 -3.66
I/Q Offset (dBY -42.86 -41.48 ~43.81
I/Q Gain Imbalance (dB) -0.01 0.01 -0.05
[/Q) Quadrature Error (°) -0.09 0.10 -0.42
RSTP (dBm) 19.51 19.55 19.46
OSTP (dBm) 44,59 44.74 44,41
RESI (dBm) 44.47 44,63 44,32
Power (dBm) 44.55 44,65 44,39
Crest Factor (dB) 9.11

-60 dBm/j \\w
-80 dBm/H
P
Jf -100 dem,
rm‘ww it
R LI La LA T ol
-120 dBm/H
0.0 ms 2.01 ms/ 20.1 ms )| -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140
EVM PDSCH GPSK (%) 12.23 18.50 12.23
EWM PDSCH 160AM [ %) 6,71 13.50 6,71 . ] ! o
EVIM PDSCH 640AM [ %)) 2,00 * E * *
EVM PDSCH 256Q4M (%) 4.50 I o -

Aborted

Channel Bandwidth :5M+5M(1942.5MHz+1977.5MHz)

Frequency (MHz)

Test mode

Port

EVM(%)

1942.5

TM2.0

2.33

2.29

2.20

2.19

T™M3.1

5.13

5.15

5.15

5.14

TM3.2

5.90

5.91

5.91

5.90

TM3.3

12.16

12.15

12.15

12.18

1977.5

Report No.:WT198001217

TM2.0

2.31

2.23

2.10

2.15

T™M3.1

5.14

5.15

5.13

5.13

TM3.2

RPIARWINRFPI[RARIWINIP[R(WINIP|RWINIP|RWINFP[RIWIN|F-

5.91
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5.91
5.92
5.91
12.23
12.20
12.22
12.25

TM3.3

AIWOINRFR(BWIN

S5M -1942.5MHz-TM2.0-Port 1 ~4:

-]

MultiView I Spectrum § LTE
Ref Level 55.00 dBm  Freq 1.9425GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe Al 5GL
Att 22dB  Offset 4290 dB  MIMO 1Tx/ 1 Rx Frame Count 1 of1(1)
TRG.EXT1
1 Capture Buffer 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
-60 éam/
60 d P | \
I Y YT ITT TP T Y T m | a0
v
| n | |
-100 dBrn/H:
" 1"'\‘|||‘||| L IR A A ipL U I |E
-20 dBm [« -120 dBrn/H:
. | i 2 1
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140
EWM PDSCH QPSK (%) 18,50
EVM PDSCH 16QAM (%) 13.50
EVM PDSCH 640Q8M (%) 2.33 9.00 2.33
EVM PDSCH 2560Q4M (%) 4.50
EWM PDSCH 102404 (%) }
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1 ) -
EWVM All (%) 1.42 1.69 0.96 N
EVM Phys Channel (%) 1.83 2.16 1.11
EVIM Phys Signal (%) 0.66 0.79 0.55
Frequency Error (Hz) -3.03 -1.76 -4.79
Sampling Error (pprm) 0.01 0.28 -0.18
[/Q Offset (dBY “43.62 ~43.44 “43.77 -
I/Q Gain Imbalance (dB) -0.00 -0.00 -0.01
I[/Q Quadrature Error () 0.01 0.03 -0.00
RSTP (dBm) 19.14 19.16 19.14
OSTP (dBm) 29.90 31.01 28.24
RSSI (dBm) 38.35 38.89 38.25
Power (dBm) 34.66 36.79 34.10
Crest Factor (dB) 14.77

——
W— W T
m Ll 10:16:48

10:16:49 01.02.2019

MultiView T Spectrum LTE D
Ref Level 55.00 dBm Freq 1.9425GHz Mode DL FDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22 dB  Offset 42,90 dB MIMO 1Tx/ 1Rx Frame Count 1 aofi (1)
TRGEXT1
3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
-60 dBm/|
15
T imm | a0 o]
10
-100 dBm/H;
| I ‘ ik | I} HI“\“\ 5 | |
-20 dBém T [ -120 dBm/H;
i | $ EE L
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram
Frame Results 1/1 Mean Max Limit Min | Points Measured : 42140
EWM PDSCH GPSK (%) 1850
EVM PDSCH 160QAM (%) 13.50
EVM PDSCH 6404M (%) 2.29 9.00 2.29
EVIM PDSCH 2560481 (%) 4.50
EVM PDSCH 10240AM (%)
Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1
B Al [ %) 1.41 1.63 0.98
EVM Phys Channel (%) 1.80 2.07 1.12
EWM Phys Signal (%) 0.67 0.81 0.58
Frequency Error (Hz) -3.75 -2.58 -4.98
Sampling Error (ppm) -0.01 0.20 -0.14
1/ Offset (dB) -43.61 -43.,39 -43.81 .
I/Q) Gain Imbalance (dB) -0.00 0.00 -0.01
I/Q Quadrature Error (°) 0.02 0.04 0.00
RSTP (dBm) 19.06 19.07 19.05
OSTP (dBm) 29.82 30.91 28.18
RSSI (dBm) 38.26 38.80 38.16
Power (dBm) 34.58 36.69 34.01
Crest Factor (dB) 14.68

S
m 01.02.2019

10:39:26 01.02.2019
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MultiView I Spectrum LTE

Ref Level 55.00 dBm Freq 1.9425GHz Mode DLFDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL

Att 22dB  Offset 4290 dB  MIMO 1Tx/ 1 Rx Frame Count 1 of1(1)

TRG.EXT1
1 Capture Buffer 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
20eBm

| -60 dBm/
60 d P | | \«
T TV Y ITT TR P | 80
10
| -100 dBrm,
[T [l “\‘I' [RARLN ] 5

-20 de| - 1 [+ -120 dBrn/H:
] | M 1
0.0 ms 2.01 ms/ 20.1 ms ] -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram

Frame Results 1/1 Mean Max Limit Min | Puoints Measured : 42140

EWM PDSCH QPSK (%) 18.50

EVM PDSCH 16QAM (%) 13.50

EVM PDSCH 640Q8M (%) 2.20 9.00 2.20

EVM PDSCH 256Q4M (%) 4.50

EWM PDSCH 102404 (%) )

Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1 : .

EWVM All (%) 1.35 1.60 0.96 N

EVM Phys Channel (%) 1.73 2.05 1.09

EVIM Phys Signal (%) 0.65 0.72 0.54

Frequency Error (Hz) -4.24 -2.61 -5.09

Sampling Error (pprm) 0.04 0.26 -0.07

I/Q Offset (dBY -43.68 ~43.41 -43.87 -

I/Q Gain Imbalance (dB) -0.00 0.00 -0.00

[/Q) Quadrature Error (°) 0.02 0.04 0.01

RSTP (dBm) 18.85 18.86 18.85 ”

OSTP (dBm) 29.58 30.67 27.93

RSSI (dBm) 38.06 38.59 37.96

Power (dBm) 34.37 36.48 33.80

Crest Factor (dB) 14.77

.
e e L
m (it 11:02:00

11:02:00 01.02.2019

MultiView I Spectrum LTE E]
Ref Level 55.00 dBm Freq 1.9425GHz Mode DL FDD, 5 MHz Capture Time 20.1 ms Subframe A&l SGL
Att 22dB  Offset 42.90dB8  MIMO 1Tx/ 1 Rx Frame Count 1of1i (1)

TRGEXT1
1 Capt 3 EVM vs Carrier 01 Avg@2 Min@3 Max ||5 Power Spectrum 01 Clrw
8 ¥

| -60 dBm/
60 dBm 15 | | L
T I Imm | _ag
10 ||
-100 dBm/H:

o e e il Lt T 5

-20 dém [+ -120 dBm/H:
A— PER.LE
0.0 ms 2,01 ms/ 20.1 ms ) -3.84 MHz 768.0 kHz/ 3.84 MHz || -3.84 MHz 768.0 kHz/ 3.84 MHz
2 Result Summary 4 Constellation Diagram

Frame Results 1/1 Mean Max Limit Min | Foints Measured : 42140

EWM PDSCH GPSK (%) 1850

EVM PDSCH 160QAM (%) 13.50

EVM PDSCH 64QAM (%) 2.19 9.00 2.19

EVIM PDSCH 2560481 (%) 4.50

EVM PDSCH 10240AM (%)

Results for Selection  Subframes All, Selection Ant 1, Frame Results 1/1

EVM All (%) 1.36 1.59 0.97

EWM Phys Channel (%) 1.73 2.02 1.13

EWM Phys Signal (%) 0.66 0.82 0.60

Frequency Error (Hz) -4.42 -2.12 -6.11

Sampling Error (ppm) 0.07 0.24 -0.06

1/Q Offset (dB) -43.65 -43.37 -43.86 :

1/Q Gain Imbalance (dB) -0.00 0.00 -0.01

I/Q Quadrature Error (°) 0.02 0.06 -0.01 -

RSTP (dBrm) 18.92 18.93 18.92 -

OSTP (dBm) 29.66 30.76 28.03

RSSI (dBm) 38.12 38.66 38.02

Power (dBrm) 34.44 36.55 33.87

Crest Factor (dB) 14.67

S
m 01.02.2019

11:24:34 01.02.2019

Report No.:WT1958001217 Page 60 of 279



	Test report declaration
	TEST Results Summary
	General information
	Report information
	This report is not a certificate of quality; it only applies to the sample of the specific product/equipment given at the time of its testing. The results are not used to indicate or imply that they are application to the similar items. In addition, s...
	The sample/s mentioned in this report is/are supplied by Applicant, SMQ therefore assumes no responsibility for the accuracy of information on the brand name, model number, origin of manufacture or any information supplied.
	Additional copies of the report are available to the Applicant at an additional fee. No third part can obtain a copy of this report through SMQ, unless the applicant has authorized SMQ in writing to do so.

	Laboratory Accreditation and Relationship to Customer
	Measurement Uncertainty

	Product Description
	EUT Description
	Related Submittal(s) / Grant (s)
	Operating Condition of EUT
	Special Accessories
	Equipment Modifications

	Transmitter Output Power
	Applicable Standard:
	Test Equipment List and Details
	Test Procedure:
	Environmental Conditions:
	Test Result: Pass
	Test Mode: Transmitting LTE
	Test Data

	RF Exposure
	Applicable Standard：
	Limit
	Test Data:
	Test Result: Pass

	Modulation Characteristic
	Applicable Standard：
	Test Equipment List and Details：
	Test Procedure:
	Environmental Conditions：
	Test Result: Pass
	Test Mode: Transmitting LTE
	Test Data:

	Spurious Radiated Emissions
	Applicable Standard：
	Test Equipment List and Details：
	Test Procedure:
	Environmental Conditions：
	Test Result: Pass
	Test Mode: Transmitting LTE
	Test Data:

	Spurious and Emissions At Antenna Terminals
	Applicable Standard：
	Test Equipment List and Details：
	Test Procedure:
	Environmental Conditions：
	Test Result: Pass
	Test Mode: Transmitting LTE
	Test Data:

	Occupied Bandwidth
	Applicable Standard：
	Test Equipment List and Details：
	TEST PROCEDURE
	Environmental Conditions：
	Test Result: Pass
	Test Mode: Transmitting LTE
	Test Data:

	Band Edges
	Applicable Standard：
	Test Equipment List and Details：
	TEST PROCEDURE
	Environmental Conditions：
	Test Result: Pass
	Test Mode: Transmitting LTE
	Test Data:

	Frequency Stability
	Applicable Standard：
	Test Equipment List and Details：
	TEST PROCEDURE
	Environmental Conditions：
	Test Result: Pass
	Test Mode: Transmitting LTE
	Test Data:


